Installation Manual

DOPPLER SPEED LOG

Model DS-80

SAFETY INSTRUCTIONS..........ccccivrimreiinnnenene i

SYSTEM CONFIGURATION........ccccmmrrriiiinnne i
EQUIPMENT LISTS........ooo e iii
1. MOUNTING. ... e 1
1.1 Category of Equipment.............cccevvvvvvveeenn. 1
1.2 Display Unit .....oooooiiiiiiiieeeeee 2
1.3 Transceiver Unit..........cccccciiiiiiiiiieee 3
1.4 Transducer Unit ... 4
1.5 Distribution BOX ..o, 21
1.6 Terminal Box (0ption).......ccccceeviieeeiiienene 21
1.7 Digital Indicator, Distance

Indicator (0ption) ......ccceveviiiiiii e, 22
1.8 Junction Box (option).......cccevvvvvvviiiiiiinnnnnnn. 22
1.9 Dimmer (0ption) ......c.covieiiiiieiiiee e 22
2. WIRING ...t 23
2.1 Precautions for Cable Installation ............... 23
2.2 Wiring of Distribution BoxX .............ccceeeeennn. 23
2.3 Wiring of Transceiver Unit........................... 26
2.4 Wiring of Terminal BoX..............ccoeeevieeeen. 27
2.5 Display Unit (Digital Indicator,

Distance Indicator)...............ccccceeeinn. 28
2.6 Grounding.......cccoccueeeeeiiiieiee e 28
2.7 Wiring ChecK ..., 28
3. SYSTEM SETTINGS.........ccocemieereeeecees 29
3.1 Transducer Adjustment...................oeeeeen. 29
3.2 Setting of System Menu 2..........ccccceeeen. 30
3.3 Checking the Interconnection ..................... 31
3.4 Setting of Maximum Speed Range ............. 32
3.5 Ship's Speed Adjustments ............cccccunnnee. 32
3.6 Setting for Analog Display...........c.cccceenneee. 33
3.7 DIP Switch Settings .......ccoooevveiiiiiiiiiieee, 34

4. CHANGING AC POWER TAP ..........cceu... 36
CALIBRATION........cooiiirrrinere e AP-1
PACKING LISTS........coociminrrninsneenisnnennns A-1
OUTLINE DRAWINGS..........coocmmmnnnrrennnnneens D-1
INTERCONNECTION DIAGRAMS................. S-1

FURUNO ELECTRIC CO,, LTD.

www.furuno.com

All brand and product names are trademarks, registered trademarks or service marks of their respective holders.



FURUNO ELECTRIC CO,, LTD.

9-52 Ashihara-cho
Nishinomiya, 662-8580, JAPAN

. All rights reserved. | Printed in Japan

Pub. No. IME-72470-X2
(TAYA) DS-80

ESF

(Elemental Chlorine Free)

The paper used in this manual
is elemental chlorine free

« FURUNO Authorized Distributor/Dealer

A : FEB. 2000
X2 : DEC. 14, 2020

00080889819




/A SAFETY INSTRUCTIONS

/A WARNING

Only qualified personnel
should work inside the
equipment.

This equipment uses high
voltage electricity which can
shock, burn, or cause serious

injury.

Turn off the power at the
mains switchboard before
beginning the installation.
Post a sign near the switch
to indicate it should not be
turned on while the equip-
ment is being installed.

Fire, electrical shock or
serious injury can result if the
power is left on or is applied
while the equipment is being
installed.

Careful consideration is required to avoid
ingress of water through the transducer
tank. The tank shall be strong enough to
withstand the water pressure in fully loaded
conditions in rough weathers. FURUNO
Electric Co., Ltd. is not liable to any loss of
ship and personnel which is caused by in-
stallation procedures.

A CAUTION

Confirm that the power supply voltage
is compatible with the voltage rating
of the equipment.

Connection to the wrong power supply
can cause fire or equipment damage. The
voltage rating appears on the label at the
rear of the display unit.

Ground the equipment.

Ungrounded equipment can give off or
receive electromagnetic interference or
cause electrical shock.

Keep the following compass safe
distances.

Standard | Steering

Display Unit
Digital Indicator 0.30m | 0.30m
Distance Indicator

Distribution Box 2.15m 1.45m

Transceiver Unit 2.00m 1.15m

Terminal Box 0.85m 0.50m




SYSTEM CONFIGURATION

N =1 DISPLAY UNIT
(O | ps-800
ool
oo
o
TEEMINAL BOX
D5S-802
T N { DIMMER DS-F25, DS-FE25, efc. |
|
C ——— - IEC 61162-1 Input
! | | (Navigational equipment, GGA, VTG)
L L J ————- Power ON SW Signal
DISTRIBUTION BOX ‘= ~.J ~—-— - |EC 61162-1 Output x2
pssm1 - === Distance Run Signal x3
two lines
, - |~ {DIMMER DS-F25, DS-FE25, etc. |
: : . |
| | [
| | _i TERMINAL BOX DIGITAL INDICATOR DS-830
JUNCTION BOX DS-802 DISTANCE INDICATOR DS-840
CI-630 |
|
i | —i DIMMER DS-F25, DS-FE25, etc. i - - 100-120 VAC/
: | two lines I " 200-240 VAC
TRANSCEIVER | '
UNIT DS-810 L ANALOG INDICATOR SL-200-1W,
i SL-200-2, SL-200-3, FL-2005-1, efc.
SHIP'S MAINS
TRANSDUCER };5 pperor 230 VAG
DS-620 |

: STANDARD SUPPLY
- OPTIONAL SUPPLY
- LOCAL SUPPLY



EQUIPMENT LISTS

Standard supply

Name Type Code No. Qty Remarks
Display Unit DS-800 - 1
Distribution Box DS-801-100 - 100 VAC
DS-801-110 - 110 VAC
DS-801-115 - 115 VAC
DS-801-200 - 1 200 VAC
DS-801-220 - 220 VAC
DS-801-230 - 230 VAC
Transceiver Unit DS-810 - 1
Transducer Unit DS-820 - 1 select 10/20/30/40m cable
Terminal Box DS-802 - 1
Spare Parts w/SP65-00701,
SP65-00700 000-029-046 1 set SP65-00702, SP65-00601
Installation w/CP65-00901,
Materials CP65-00900 | 000-029-047 | 1set | ~pgs 10902, CP65-903
Optional equipment
Digital Indicator (000-029-020)
Name Type Code No. Qty Remarks
Digital Indicator DS-830 - 1
Spare Parts SP65-00601 002-889-730 1 set | Fuse
. FP65-00401, FP65-00402,
Accessories FP65-00400 000-029-028 1 set FP65-00403
Installation CP65-00801,
Materials CP65-00800 000-029-027 1 set | MJ-A7SPF-005-020,
MJ-A6SPF-003-020
Remote Distance Indicator (000-029-022)
Name Type Code No. Qty Remarks
Distance Indicator DS-840 - 1
Spare Parts SP65-00601 002-889-730 1 set | Fuse
) FP65-00401, FP65-00402,
Accessories FP65-00400 000-029-028 1 set FP65-00403
Installation CP65-00801,
; CP65-00800 000-029-027 1 set | MJ-A7SPF-005-020,
Materials

MJ-A6SPF-003-020




Optional equipment

Name Type Code No. Qty Remarks
Terminal Box DS-802 000-029-048 1 set w/CP65-00903
Dimmer DS-F25 - 1 set 100-120 VAC, flush mount
DS-FE25 - 1 set 200-240 VAC, flush mount
DS-S25 - 1 set 100-120 VAC, bulkhead
DS-SE25 - 1 set 200-240 VAC, bulkhead
Junction Box CI-630 000-069-770 1 set w/CP66-02201
Seachest DS-850 000-029-050 1 set w/tightening handle
Projection type
DS-781 000-029-051 1 set Through-hull Pipe
[TFB-5000 (1)]
DS-782 000-029-052 1 set Gate valve, projection type
DS-783 000-029-053 1 set Flush mount type
DS-784 000-029-054 1 set Flush type
DS-786 000-029-055 1 set Gate valve type
Transducer Tank DS-854 - 1 set Ball valve type
Alarm unit AU-12 - 1 set
Range Switch Box | MF-22R-1 - 1 set flush mount
MF-22R-2 - 1 set bulkhead
Analog Indicator Displayed scale range: -10
FE-90 ) 1 set to 30 kn, panel flush mount
Displayed scale range: -10
FL-90 ) Tset 14530 kn, panel flush mount
Displayed scale range: -10
SL-200-1W - 1 set to 30 kn, bulkhead,
Degree of protection: IP56
Displayed scale range: 30
SL-200-5W - 1 set to -10 kn, bulkhead,
Degree of protection: IP56
Displayed scale range: -10
SL-200-2 - 1 set to 40 kn, bulkhead,
Degree of protection: IP56
Displayed scale range: -10
SL-200-3 - 1 set to 20 kn, bulkhead,
Degree of protection: IP56
Displayed scale range: -10
FL-200S-1 - 1 set to 30 kn, flush mount,
Degree of protection: IP5X
Displayed scale range: -10
FL-200S-1W - 1 set to 30 kn, flush mount,

Degree of protection: IP5X

iv



amurao
ノート注釈
amurao : Marked


1. MOUNTING

NOTICE

Do not apply paint, anti-corrosive sealant
or contact spray to coating or plastic
parts of the equipment.

Those items contain organic solvents that
can damage coating and plastic parts,
especially plastic connectors.

1.1 Category of Equipment

Equipment for protected area

e Display Unit

® Distribution Box

® Transceiver Unit

e Terminal Box (one standard, other optional)
e Digital Indicator (option)

® Distance Indicator (option)

® Range Switch Box (option)

® Dimmer (option)

® Junction Box (option)

® Analog Display (option)

Equipment to be submerged

® Transducer



1.2 Display Unit

1.2.1 Mounting considerations

The display unit can be installed on a tabletop, on the overhead, on the bulkhead or flush

mounted in a console or panel.

When selecting a mounting location for the display unit keep the following in mind.

Keep the display unit out of direct sunlight.
The temperature and humidity of the mounting location should be moderate and stable.
Locate the unit away from exhaust pipes and vents.

Keep the unit away from electromagnetic field-generating equipment such as motors and
generators.

For maintenance and checking purposes, leave sufficient space at the sides and rear of the
unit and leave slack in cables.

A magnetic compass will be affected if the display unit is too close to it. Observe the
compass safe distances to prevent disturbance to the magnetic compass.

A

Tabletop Overhead

Display unit, tabletop and overhead mounting method

1.2.3 Mounting procedure (tabletop, overhead)

1.

Fix the hanger with four tapping screws (M5x20).

2. Screw knob bolts in display unit, set it to hanger, and tighten knob bolts.

1.2.4 Flush mounting

There are two types of flush mount kits, F type and S type. For details, see the outline diagrams

at the back of this manual.



F type

Make a cutout of 167 X 92 mm.

2. Attach the cosmetic panel (supplied) to the display unit with hex bolts (M6X12, supplied)
and spring washers (M6, supplied).

3. Fix the display unit to the mounting location with four tapping screws (5X20, supplied).

S type

1. Make a cutout 167 X 92 mm.

2. Attach two fixing metals (supplied) to the display unit with hex bolts (M6X12, supplied) and
spring washers (M6, supplied).

3. Screw four wing bolts (supplied) to wing nuts (supplied).

4. Fasten the display unit to the mounting location with four wing bolts and nuts assembled at

step 3.

1.3 Transceiver Unit

1.3.1  Mounting considerations

Since the transceiver unit generates heat, install it in a dry, well-ventilated place. The cooling
fans at the top of the unit must not be obstructed, to allow heat to escape.

This unit is designed for bulkhead mounting to permit dissipation of heat. If bulkhead
mounting is absolutely impossible, mount the unit on the floor leaving at least 50 mm

clearance between it and the floor to permit dissipation of heat.
The unit weights 7.1 kg. Reinforce the mounting area, if necessary.

Leave space around the unit for maintenance and checking. Refer to the drawing at the end
of this manual for minimum recommended maintenance space.

A magnetic compass will be affected if the transceiver unit is placed too close to it. Observe
the compass safe distances to prevent disturbance to the magnetic compass.

1.3.2 Mounting procedure

Fasten the transceiver unit with four tapping screws (6X30, supplied).

For bulkhead mounting, make sure there is 5 mm clearance between lower edge screw head
and bulkhead.



1.4 Transducer Unit

The performance of this equipment is directly dependent on the installation of the transducer.

The installation of the transducer and the tank should be accomplished by a dockyard referring
to the installation drawings at the later part of this manual.

1.4.1 Mounting Location

To decide the location of the transducer, the following points should be taken into account.

® | ocate the transducer of DS-80 at least 2.5 m from the transducer of an echo sounder.

! DOPPLER SPEED LOG TRANSDUCER

c
STERN <— @T —> BOW
|

I 2500 mm or more

5 ]
Recommended location V\
for echo sounder transducer
ECHO SOUNDER TRANSDUCER

(aorb)

Transducer, mounting location

® Separate as far as possible from air bubble sources; e.g., side thruster and water disposal
pipes.
® |nstall in close proximity to the keel, for uniform water flow.

® Generally, best performance is obtained by mounting on the bow; the stern side is
influenced more easily by air bubbles and propeller caviation.

® Never apply ordinary paint to the transducer face. Whenever the ship is dry docked, the
transducer face should be cleaned off oysters and foreign materrial.



1.4.2 Mounting of transducer

Confirm that a metal cover is attached to the transducer. For seachest except DS-850, remove
the hose clamp from the top of transducer.

Mounting of Flush Type Seachest DS-850

1. Fit the transducer (1) and spacer (7) to the bottom plate (3).

2.  With the “FORE” mark on the fixing plate (8) facing upward, pass the transducer cable
through the slot in the fixing plate (8).

3. Face the fixing plate (8) and bottom plate (3) in the ship’s bow direction, and then screw
three bolts (4) in the tapped holes of the bottom plate.

4. Fasten the fixing plate (8) with three flat washers (9), spring washers (10) and nuts (11) until
the fixing plate (8) contacts the spacer (7).

5. Set the tightening nut (12), washer (13) and gasket (14) to the transducer cable in that
order from the cable end.

6. Pass the transducer cable end through the though-hull pipe from below the hull.

7. Fasten the tightening nut (12) with the tightening handle (supplied) so that the length of the
cable between the tightening nut and the top of the transducer is 300 mm.

8. Mate the bottom plate (3) and barrel (2), and fasten them with six spring washers (6) and
hex. Bolts (5).

Note: The tank barrel needs not be filled with oil or any filler. Sea water will get into when the
ship is placed in the water.
Do not seal the bottom plate to stop ingress of water into the tank.

$42 FORWARD DIRECTION

O 8
1. TRANSDUCER 1pc
2. CASING 1pc
3. FIXING FLANGE 1pc
/® 4. FIXING BOLT 3pes
5. HEX. BOLT 6 pcs
6. SPRING WASHER 6 pos
el g 7. SPACER 1pc
Agy S| 8 8. FIXING PLATE 1pc
1 ® HULL PLATE 9. FLAT WASHER 3pes
10. SPRING WASHER 3pes
11. HEX. NUT 6 pcs
@ 12. TIGHTENING NUT 1pc
13. WASHER 1pc
-] - 14. GASKET 1pc

® 1é1+1 \ J SOLDERING DIMMENSIONS
= DECIDED BY SHIPYARD.




Mounting of Flush Type Seachest DS-784 (ref. Dwqg. C7222-T06)

The seachest DS-784 is delivered temporarily assembled with the transducer.

1.

2. Unscrew hex. socket head bolts (9) (M12X25, 4 pcs.)
by using a socket screw wrench (size: 10 mm).
Separate the seachest (2) and transducer (1) from top
cover (3). Handle O-ring (8) carefully.
3. Weld the seachest (2) to the hull plate. Confirm that
the “FORE” alignment mark on the side of the
seachest faces the fore-aft line of the ship within 1 See Note l_
degree. The seachest should also be level with ship’s on page 6. FACE A
normal trim within 1 degree.
4. Finish the outside hull plate with a grinder to ensure
smooth water-flow.
5. Apply “Kinoruster (Anti-crevice corrosive sealant)” to
face A of seachest (2), O-ring groove on the hull flange,
O-ring (8) and face A of the stop cover (3).
6. Fit O-ring (8) onto the O-ring groove.
7. Place transducer (1) into seacjest (2) so that the
alignment nipple on the transducer face fits into the notch on the hull flange.
8. Clean the hull flange face with a clean cloth and settle stop cover (3) on the hull flange.
9. Tighten hex. socket bolts (9) with a socket screw wrench.
10. Put gasket (6) and flat washer (7) over the transducer flange and tighten cap nut (4)
securely with a wrench (hex. size: 50 mm). Screw lock nut (5).
11. When running the transducer cable inside the conduit pipe, screw the pipe onto the cap nut
(PS3/4) for watertightness.
Note:  Never remove the four flat head screws which seal screw holes, to maintain

Loosen lock nut (5) with a wrench (hex. size: 50 mm)
and take off cap nut (4) from top cover (3) together
with gasket (6) and flat washer (7). (It is not necessary
to draw the cap nut completely out from the cable.)

watertighness.




Flush mount, Projection Type Seachest DS-783 (ref. Dwq. E7222-T-03)

1.

10.

1.

Loosen lock nut (5) with a wrench (hex.
size: 50 mm) and take off cap nut (4) from

hull flange (3) together with gasket (6) and
flat washer (7). (It is not necessary to
draw the cap nut completely out from the

I

cable.) @
Unscrew hex. socket head bolts (10)
(M12X32, 4 pcs.) by using a socket screw E

7S

wrench (size: 10 mm). Separate flange (2)

and transducer (1) from hull flange (3).

130

31vid TINH

Handle O-ring (8) carefully.
Weld hull flange (3) to the hull plate.

I )
Confirm that the “FORE” mark alignment
line on the side of the hull flange faces the
fore-aft line of the ship within 1 degree. \ D
)

The hull flange should also be horizontal

within 1 degree at ship’s normal trim.

Finish the outside hull flange with a Bottom View

grinder to ensure smooth water-flow.

Apply “Kinoruster (Anti-crevice corrosive sealant)” to face A of hull flange (3), O-ring groove
on the hull flange, O-ring (8) and face A of the flange.

Fit O-ring (8) onto the O-ring groove.

Place transducer (1) into hull flange (3) so that the alignment nipple on the transducer face
fits into the notch on the hull flange.

Clean the hull flange face with a clean cloth and settle flange (2) on the hull flange.
Tighten hex. socket bolts (10) with a socket screw wrench.

Put gasket (6) and flat washer (7) on top of the transducer flange and tighten cap nut (4)
securely with a wrench (hex. size: 50 mm). Screw lock nut (5).

When running the transducer cable inside the conduit pipe, screw the pipe end onto the cap
nut (PS3/4) for watertightness.

Note: Never remove the four flat head screws which seal screw holes, to preserve watertight

integrity.



Mounting of Projection Type Seachest DS-781 (ref. Dwg. C72222-T05)

1. Weld doubling plate (supplied by shipyard) to hull plate.
2. Remove the M10 bolts, and take out transducer fixing flange (2) (including transducer) from

transducer housing (1).

3. Determine the projection distance, and cut transducer housing (1). The horizontal error
should be within 1°.

4. Before beginning this step, remove the rubber gasket inside the thru-hull pipe to prevent it
from melting. After cutting a hole through the hull plate for the thru-hull pipe ($36), weld the
thru-hull pipe to the hull plate.

5. Weld transducer housing (1) to doubling plate. Direction error from fore-aft line should be
within 1°. At stern side of transducer housing, make air exhaust holes (¢ 10-20).

6. Through the thru-hull pipe, pull up the transducer cable into the ship. Be careful not to jam
the cable between the flange and housing. Next, using the two M10X30 bolts, fasten the
transducer fixing flange to the transducer housing.

Note: Never remove the four flat head screws.

BOW

é‘\ HEX. BOLT (M10x30, 2 pcs.)
TRANSDUCER



Gate valve, Projection Type Transducer DS-782 (ref. Dwg. C7222-T02)

(12)(13)(14)
(10)

(19)

(16)(17)(20)

(18)

(©)
() (15)(16)(17)

(18)

- R
— —
3

Face A (g NG

DS-782

1. Separate hull flange (3) and flange (4) (with transducer (1) and shaft (5)) from gate valve (2)
by removing hex. Nut (17).

2.  Weld hull flange (3) to the hull plate. Confirm that the “FORE” and align marks on the side
of the hull flange face the fore-aft line of the ship within 1 degree. The hull flange should
also be horizontal within 1 degree at ship’s normal trim. Finish the outside hull plate flat with
a grinder.

3. Apply “Kinoruster (Anti-crevice corrosive sealant)” to face A of hull flange @), both faces of
gasket (18) and flange of gate valve (2).

4. Put gasket (18) onto hull flange (3).

5. Mount gate valve (2), considering the direction of the handle (aft direction normally or
selectable every 45 degrees) so as to allow enough space for operation.

6. Apply “Kinoruster” to face B of flange (4), both faces of gasket (18) and the flange of gate
valve (2).

7. Put gasket (18) onto the flange of gate valve (2).
8. Mount flange (4) (with transducer and shaft) to gate valve.

9. Loosen the hex. socket head bolts (23)and (26), then check that shaft (5) moves upward
and downward smoothly by hand.



10. Lower shaft (5) completely and fasten hex. socket bolt (23) and (26)

11. Lower the transducer by turning the handle until the transducer case (6) touches the hull
flange (3).

12. Confirm that the hull plate projects by 24 mm.

Note: Never weld the hull flange or transducer tank when the transducer is being fitted, nor

weld near the transducer of other equipment.

Gate valve, Projection Type Transducer DS-786 (ref. Dwg. C7222-T04)

(7)(8)
(13)

DS-786 gate valve, sectional view

Note: The gate valve requires service space of 700 mm. For details, see the installation drawing
at the back of this manual.

10



1.

Unfasten M16 nut (3) and spring washer (11) from the assembled gate valve to remove the

five items shown below. TR

|:H
® (Gate valve (20) Shat assy.é ﬂm
® Spacer (3) N
® Gasket 1(18) Gasket2 (18) 4
® Gasket 2(18) Gate valve (20) .

® Shaft assy.

Set the spacer (3) to the mounting location.
The “FORE-AFT” line on the spacer must be

parallel with the ship’s fore and aft line (within -
Gasket1 (18)

1°). For horizontal direction, the bottom of the || | |
Spacer (3) v

spacer must be parallel with the ship’s draft.

Note: Handle the top side of the spacer (3) carefully to preserve the waterproof effect.

3.

10.
11.

Weld the spacer (3) to the ship’s hull. The welding and doubling methods are left up to the
shipyard.

Apply Kinoruster (supplied) to both sides of the gasket1 (18), and put it on the spacer (3).
Apply Kinoruster (supplied) to the hollow side of the spacer (3).

Clean the top and bottom of the gate valve (20), and put it on the gasket1 (18) set on the
spacer (3).

Fasten M16 nut (10) and M16 spring washer (11) loosely to the stud bolt of the spacer (3).

Paint the gate valve (20) and the spacer (3) the same color as ship’s body. Paint only
gray-colored areas; for other part, seal with a masking tape. Remove the tape when the

paint dries.
Gate valve (20)
| S M16 Nut (10)
H o M16 Spring washer (11)
=
— 11
r._l
7 Gasket1 (18)
| asket! .
Apply Kinoruster to the hollow side. —‘—/ (Apply Kinoruster to both sides.)

~— Spacer (3)
Unfasten two sets of hex. bolt (13) and M8 spring washer (14) from the top side of the shaft
to remove the fixing plate (21).
Remove the gland (19), gasket (7) and washer (8)(2 pcs.) from the shaft.

Remove Jubilee clip located at the base of the transducer (1) cable and M4 flat-head Phillips

screw at the top side of the transducer (1).

11



Jubilee clip

EY

Removing Jubilee clip Removing flat-head Phillips screws
12. Pass the transducer cable through the shaft from the flange side.
13. Apply Three Bond (1104 200G:local supply) to the top side of the transducer evenly.
14. Apply Three Bond to the thread part of hex. bolt (15) with seal washer (16) and use them to

fasten the transducer.
Check that the fore mark on the shaft is aligned with the projection at the bottom of the

transducer.

The fore mark on the shaft

Align them.

— The projection on the transducer

Bottom view

15. Pass the flat washer (8), gasket (7), washer (8), and the gland (19) onto the transducer
cable.

12



16. Fasten the gland (19) to the top of the shaft (5).

~

Dﬂ HD/Gland(19)
/ Flat washer (8)

___— Gasket (7)
i

Flat washer (8)
/The fore mark on the shaft

L

—
/—'7& g ___—Flange (4)
! ! Check that they are aligned.

T Hex. nut (15)(M4x16)
Seal washer (16)(M4)
Apply Three Bond here.
(1104 200G:local supply)

_

~The projection on the transducer (1

17. Apply Kinoruster to both sides of the gasket2 (18), and put it on the gate valve (20).

18. Put the shaft on the gasket2 (18), and align the hollow side on the spacer (3) with the
projection of the transducer (1).

19. Remove M8 hex. bolt (13) and M8 spring washer (14) from the lock ring to free the shaft (5).

20. Use the M16 hex. bolt (12), M16 nut (10) and M16 spring washer (11) to fasten the
flange (4) loosely.
21. Insert the shaft so the projection on the transducer fits in the groove on the spacer (3). Move

the shaft up and down by hand to confirm that it moves smoothly.

22. Tighten the M16 nut(8 pcs.) on the gate valve (20).

Hex. bolt (13)(M8x30) Hex. bolt (13)(M8x30)
Spring washer (14)(M8) Spring washer (14)(M8)
Lock ring (6)——— ] Hq\ Hex. bolt (12)(M16x60)
Flange (4) 1=
Al [
Shaft (5) Align the hollow side of
| Gasket2 (18) the spacer (3) with the projection
Transducer (1) ——— " (Apply Kinoruster to both sides.) on the transducer (1).
ﬁ,j_Nut (10) (M16)
Spring washer (11)(M16)

D \Gate valve (20)

/I Transducer (1)
Spacer (3) T Spacer (3)

A View from "A"

13



23. Loosely fasten two sets of M8 hex. bolt (13) and M8 spring washer (14) at the top side of the
lock ring (6).

24. Tightly fasten the M8 hex. bolt (13) tightly and the M8 spring washer (14) at the lateral side
of the lock ring.

25. Loosely fasten two sets of M8 hex. bolt (13) and M8 spring washer (14) fastened at step 23.

Hex. bolt (13)(M8x30)

A Spring washer (14)(M8)

1. Fasten "A" loosely (step. 23)
2. Fasten "B" tightly (step. 24)

FDIE‘\ 3. Fasten "A" tightly (step. 25)
) [ﬂ —

Hex. bolt (13)(M8x30)
Spring washer (14)(M8)

26. Put the fixing plate (21) between the shaft (5) and gland (19). Fasten the plate with two sets
of M8 hex. bolt (13) and M8 spring washer (14).
Check the clearance between the fixing plate (21) and the lock ring (6). If the clearance is
more than 3 mm, be sure to check that the hollow side of the spacer (3) is aligned with the
projection on the transducer (1).

Hex. bolt (13)(M8x30)
Spring washer (14)(M8)

Gland (19)

Fixing plate (21)

Lock ring (6)

27. Check that all bolts are fastened tightly.

14



How to open, close the gate valve

1. Loosen the two nuts fixing the gland gasket
) Nut
until the handle can be turned. q%-‘
2. Operate the handle to open or close the bdﬁh
ll'.
gate valve. | VNut
When closing the gate valve

If additional tightening is necessary after ';\Iignment mark _[+ N
turning the handle by hand, prepare '

Left side: Position when gate valve is open.
Right side: Position when gate valve is closed.

4

separate handle extensions. Tighten again
using the handle extension until the main _ )
handle can no longer be turned. For the size and usage of the handle extension, refer to the

figure below.
A
1
T ®
o °
% L Size of handle extension
b A: 330mm, B: 45mm, C: 30mm, D: 8mm
A —
=L
0, ( .0 \
Handle
extension

Top view
3. After opening or closing the gate valve, tighten the loosened nuts until the handle cannot be

turned.

Ball valve Transducer DS-854

A\
Ball valve DS-854 {Sectional view) \@) b

15



Note 1: The liquid gasket for installation may not be supplied due to export regulations. If the
liquid gasket TB1121 is not included in the installation materials, prepare the liquid gasket
specified in your country.

Note 2: The ball valve requires service space of 700 mm. For details, see the installation
drawing at the back of this manual.

1. Unfasten M16 nut (10) and flat washer (11) from the assembled gate valve to remove the
five items shown below.
Ball valve (20)

Shaft assy.
Flange (3) .
Gasket 1(18) Gasket 2(18)
Gasket 2(18) =
Shaft assy. Ball valve (20)

Waterproof
Gasket 1(18) — —’/ surface

(dash-dotted
line)

Flange (3) —

2. Set the flange (3) to the mounting location. The “FORE-AFT” line on the spacer must be
parallel with the ship’s fore and aft line (within 1°). For horizontal direction, the bottom of the
spacer must be parallel with the ship’s draft.

Note: Do not paint the top side of the flange (3) and handle it carefully to preserve the
waterproofing.

3. Weld the flange (3) to the ship’s hull. The welding and doubling methods are left up to the
shipyard.

4. Apply the Liquid gasket TB1121 to both sides of the gasket1 (18), and put it on the flange
(3) which is indicated as “dashed-dotted line” (mounting surface for the Gasket 1 (18)) in
the figure at step 1.

5. Apply the Liquid gasket TB1121 to the hollow side of the flange (3).

6. Clean the top and bottom of the ball valve (20), and put it on the gasket1 (18) set on the
flange (3).

16



7. Fasten M16 nut (10) and M16 flat washer (11) loosely to the stud bolt of the flange (3)
loosely.

Ball valve (20)
M16 Nut (10)

/IVHS Flat Washer (11)

Ay
n Flange (3)

| Apply the liquid gasket
TB1121 inside (Grey area)

L

8. Unfasten two sets of hex. bolt (13) and M8 spring washer (14) from the top side of the shaft

to remove the fixing plate (21).

Hex. bolt (13)(M8x30)
Spring washer (14)(M8)

Fixing plate (21)

9. Remove the gland (19), gasket (7) and washer (8) (2 pcs.) from the shaft.

10. Remove the Jubilee clip located at the base of the transducer (1) cable and four M4
flat-head Phillips screws at the top side of the transducer (1).

Jubile€

Do not remove

/ this screw.

L]

Remove these
four screws.

Removing Jubilee clip Removing flat-head Phillips screws
11. Pass the transducer cable through the shaft from the flange side.

12. Apply the Liquid Gasket TB1121 to the top side of the transducer evenly.

17



13. Apply the Liquid Gasket TB1121 to the thread part of hex. bolt (15) with seal washer (16)
and use them to fasten the transducer. Check that the fore mark on the shaft is aligned with
the projection at the bottom of the transducer.

The fore mark on the shaft

1

Align them.

; The projection on the transducer

Bottom view

14. Pass the flat washer (8), gasket (7), washer (8), and the gland (19) onto the transducer
cable.

15. Fasten the gland (19) to the top of the shaft (5).

__~Gland (19)
. _Flat washer (8)

1 7

__—Gasket (7)
.

____Flatwasher (8)
___The fore mark on the shaft

' ___ Flange (4)

r T Hex. nut (15)(M4x16)
g'J Seal washer (16)(M4) Check that th
> Apply Liquid Gasket (TB1121) here. /eS¢ & €Y

/" are aligned.

—

“——The projection on the transducer (1)

16. Apply the Liquid Gasket TB1121 to both sides of the gasket2 (18), and put it on the ball
valve (20).

17. Put the shaft on the gasket2 (18), and align the hollow side on the flange (3) with the
projection of the transducer (1).

18. Remove three M8 hex. bolts (13) and three M8 spring washers (14) from the lock ring (6) to
free the shaft (5).

19. Fasten the flange (4) loosely with the M16 hex. bolt (12), M16 nut (10) and M16 flat washer
(11).

18



20. Insert the shaft so the projection on the transducer (1) fits in the groove on the flange (3).
Move the shaft up and down by hand to confirm that it moves smoothly.

21. Tighten the M16 nut (8 pcs.) on the ball valve (20).

Hex. bolt (13)(M8x30)
Hex. bolt (13)(M8x30) Spring washer (14)(M8)
Spring washer (14)(M8) /' Hex. bolt (13)(M8x30)

N\ /' /Spring washer (14)(M8)
/ /' _Lockring (6)
it f /:// P Hex._ bolt {12)(M16x60) Align the hollow side
e of the spacer (3) with
b Flange (4) the projection on the
T Gasket2 (18) transducer (1).
|-.-~ J (Apply the Liquid Gasket !
T N\ TB1121 to both sides.)
p— \\
Ball valve (20) — Cliga—f Nut (10) (M16)
an | Flat washer (11)(M16) ()
Shaft (5) ) ial
Transducer (1)
— TR Spacer (3)
Transducer (1) ~ T Flange (3) View from "A"

A

22. Loosely fasten two sets of M8 hex. bolt (13) and M8 spring washer (14) at the top side of
the lock ring (6).

23. Fasten the M8 hex. bolt (13) tightly and the M8 spring washer (14) at the lateral side of the
lock ring (6) to fasten the shaft (5).

24. Fasten tightly two sets of M8 hex. bolt (13) and M8 spring washer (14) fastened at step 22.

A Hex. bolt (13)(M8x30)
Spring washer (14)(M8)
1. Fasten "A" loosely (step 22)
2. Fasten "B" tightly (step 23)
3. Fasten "A" tightly (step 24)
— |
g| Hex. bolt (13)(M8x30) [1 I
Spring washer (14)(M8)

25. Put the fixing plate (21) between the shaft (5) and gland (19). Fasten the plate with two sets
of M8 hex. bolt (13) and M8 spring washer (14). Check the clearance between the fixing

plate (21) and the lock ring (6). If the clearance is more than 3 mm, be sure to check that
the hollow side of the flange (3) is aligned with the projection on the transducer (1).

Gland (19)

> Hex. bolt (13)(M8x30)
Spring washer (14)(M8)

Fixing plate (21)

Lock ring (6)

19



26. Check that all bolts are fastened tightly.

27. Paint the ball valve (20) and the flange (3) the same color as ship’s body. Paint only
gray-colored areas; for other parts, seal with masking tape. Remove the tape when the
paint dries.

<How to open/close the ball valve>

To open/close the ball valve, attach the supplied handle to the square projection then change
the stopper position.

1. Remove the fixing plate as shown figure below then pull the shaft assembly up.

.1‘.

1) Remove two 2) Slide the fixing 3) Remove two hex Shaft ,
hex socket plate to remove screws (M8). assembly ]

screws (M8). it.

2. Attach the supplied handle to the square projection and then turn the handle 90° to change
the stopper position.

Valve: OPEN

‘i‘Square projection, :'. ". Valve: CLOSE

3. After opening or closing the ball valve, tighten the |
. Gasket CR
removed nuts until the handle cannot be turned. Also, M16 bolt
remove four bolts (M16) to remove the shaft and the /
transducer assembly. After removing the assemblies, f h
replace the gasket and the gasket CR as shown in
the figure to the right. Gasket

20



1.5 Distribution Box

The distribution box can be mounted on the deck or on a bulkhead.
Consider the following points when selecting a mounting location.

® Select a location which is both well ventilated and low in humidity to keep the unit cool.

® The unit weighs 12 kg. For bulkhead mounting, be sure the mounting location is strong
enough to support the weight under the continued vibration normally encountered on the
vessel.

® A magnetic compass will be affected if the distribution box is too close. Observe the
compass safe distances to prevent disturbance to the magnetic compass.

Fasten the distribution box with four tapping screws (6X30, supplied).
Refer to the outline drawing at the end of this manual for mounting dimensions.

For bulkhead mounting;

1. Tighten lower tapping screws so there is 5 mm clearance between bottom of screw head
and bulkhead.

Screw slots of the unit with the tapping screws tightened at step 1.

Fasten the unit with upper tapping screws.

1.6  Terminal Box (option)

The terminal box forms a joint among the display unit, digital indicator, distance indicator and

distribution box. Two digital indicators/distance indicators may be connected by installing an

additional terminal box as follows.

® A magnetic compass will be affected if the terminal box is too close. Observe the compass
safe distances to prevent disturbance to the magnetic compass.

Digital indicator/

Distance indicator
(option)

Terminal box
(option)

Distribution box

=

Digital indicator/
Terminal box Distance indicator
(option) (option)
Wiring with terminal box

Tighten four tapping screws (5X25) so there is 5 mm clearance between bottom of screw head
and bulkhead, and screw slots of the unit with the tapping screws tightened.

21



1.7 Digital Indicator, Distance Indicator (option)

The digital indicator and distance indicator use the same housing as the display unit.

Refer to the section 1.2 Display Unit for mounting instructions.

1.8  Junction Box (option)

1.8.1  Mounting considerations

The junction box forms a joint between the distribution box and the transceiver unit, and it is
designed to be mounted on a bulkhead. Install it referring to the guidelines below.

e Keep the junction box away from noise-emitting electrical machinery, for example, electric
generator, radio transmitter, TV, etc.

e Although the box is splashproof, do not install it in places of high humidity.

® Avoid installing the box where temperature varies greatly, since moisture may penetrate the
box.

® The box is generally installed above the draft line of the ship and the transducer cable is run
inside steel conduit. This permits replacement of the transducer without dry docking. Even if
the junction box is installed below the draft line, the conduit is necessary to minimize picking
up of noise. If use of conduit is not possible, install the box as near to the transducer as
possible.

Procedure

Open the box cover, and fix the unit to a bulkhead, referring to the outline drawing at the back of
this manual.

1.9 Dimmer (option)

The optional dimmer, which is designed to comply with the Japan Industrial Standards (JIS
F8852), is used for externally controlling the illumination of the display of the digital/analog
displays. When a dimmer is supplied locally, refer to the interconnection diagram at the back of
this manual for the values of the resistors since they are different depending on the display
(digital or analog) and power supply (115 V or 230 VAC).

To use this equipment for display unit/digital indicator/distance indicator, set the dimmer setting
on the unit menu. For detail, see “3.2 Setting of Unit Menu.

22



2. WIRING

2.1 Precautions for Cable Installation

Cable between transducer unit and transceiver unit

This cable carries very weak signals with amplitude of less than 0.1 uV which are easily
interfered by noise. Ensure the ground wiring.

Cable between transceiver unit and distribution box

These cables carry echo signals with amplitudes of greater than 0.1 mV which can be interfered
by noise from high tension power cables.

® Cable carrying more than few kilowatts power to fluctuating loads.

® (Cable carrying switching waves generated by thyristor, etc.

® Transmission antenna cable of radio equipment.

Other cables of DS-80

Observe the following guidelines to prevent noise, interference problem.

® \When the cables run in parallel with power cables, separate them 400 mm at minimum.

2.2 Wiring of Distribution Box

The distribution box has two sets of cable clamps, upper for cable DPYCY-1.25/TTYCYS-1
(small hole) and lower for cables TTYCY-2S (medium hole), TTYCY-3S (large hole).

Lay the cables on the clamps as below depending on the terminal board.

e TB1: Left side

e TB2: Center

e TB3: Right side

Cut the cables slack to bind them at the fixing plate with a cable tie, leaving some slack for
future servicing and checking.
All cables except the power cable should be fixed by the clamp with the armor.

],___—Entrance Clamp

23



Fabrication of DPYCY-1.25/TTYCYS-1
(power cable, contact signal, analog signal, dimmer)

DPYCY-1.25 is a Japan Industrial Standard (JIS) cable. Use the equivalent. DPYCY-1.25 cable
doesn’t have shield.

Armor
~——within 350—>| Insulation

Anticorrosive & Shield

Sheath .
> Vinyl
S =1.25mm Sheath
N4 q; =1.35mm
Armor Wind the shield. (Sectional view of DPYCY-1.25)

Fabrication of cable DPYCY-1.25/TTYCYS-1

Fabrication of TTYCY-2S (display unit/digital indicator/distance
indicator via terminal box, range switch box)

TTYCY is a Japan Industrial Standard (JIS) cable. Use the equivalent.

350 mm approximately

Anticorrosive S
sheath

Shield

Armor

Vinyl sheath

>Crimp-on Lug

Fva-M4 S =1.25 mm? Anticorrosive sheath
\ {=1.35mm
Remove the shield between ) )
the fixing plate and terminal board. (Sectional view)

Fabrication of cable TTYCY-2S

24



Fabrication of TTYCY-3S (transducer unit)

TTYCY-3S is a Japan Industrial Standard (JIS) cable. Use the equivalent.

350 mm approximately \
— cXTR
X
N

VD
XY

Sem—

Shield

Crimp-on Lug

S
Fv2-M4 q; 35 mm Anticorrosive sheath

\ Remove the shield between

the fixing plate and terminal board. (Sectional view)

Fabrication of cable TTYCY-3S

TB1 TB2 TB3

2 1] ﬁr&?gg?or 2 1) ggggd 2 1]

Display Ti Eﬁi?grf 4 | 3 382‘5” 4 3 |

unit 2\ [ |51 feede (62| sona (6 |5

g 1 foer (Js ty oot (Js |

1_i c:;llfz;z% signal 10 i I(IDES'|(§1 162 &i

1_2£ ?Sr?:—;gt signal ££ :5061162 ££

14|13 Digital 1413 Power ON ( {14 13

Eﬁ display Eﬁ switch E&

'LIJ':]e}Pscelver E 17 3@32;/ E 17| E 17

2019 20119 20(19

Cable Fixing Plate 635 o5 o35
Terminal Board (Fasten the shield of cable.) Q@ (OR! @

Distribution Box, inside view and terminal boxes

25



2.3

Fabrication of cable TTYCY-3S,

Wiring of Transceiver Unit

6551213/6551239

Cut the cables to fix them at the plate in the unit with a cable tie, leaving some slack for

servicing and checking ease. Shield wire should be fixed at the plate. Twist pair cables together

before connecting to the board.

/

Anticorrosive Sheath

Secure armor by clamp.
N

=/

<« Crimp-on Lug

-—p FV2-M4

o

Fixing plate

Rubber Gasket

Cradle
Washer

=

Fasten the shield together with
the fixing plate on the cradle.

Fabrication of cable TTYCY-3S

When using the optional junction box, fabricate the cable same as the above figure.

Cable gland Fixing plate

(for 6551213/6551239) Lay the shield of
cable, and then
tighten.

Terminal board

=
Tr:

Transceiver unit, inside view 1

Cable gland
(for TTYCY-3S)

Terminal board

Fixing plate
Lay the shield of cable,
and then tighten.

Transceiver unit, inside view 2

26



24  Wiring of Terminal Box

Fix the cables with the cable tie at the fixing plate. All cables except the power cable should be
fixed by the clamp with the armor.

Fabrication of TTYCY-2S
(for display unit and digital indicator/distance indicator)

Within 120 mm

Anticorrosive gi\l//\"
sheath

Armor Remove the shield between the fixing plate
and terminal box.

Fabrication of cable TTYCY-3S
TTYCYS-1

Cut vinyl sheath between armor and shield, and wind shield around armor and then lay cable so
armor is in the cable clamp.

Anticorrosive XX
N ///
Sheath

Armor Wind the shield.

20S0251 (for display unit, digital indicator/distance indicator)

® | ocate the fuse of the cable inside the terminal box.
® Tape the drain wire, and fix the earth terminal in the terminal box.

e Quter sheath should be fixed in the cable clamp.

6551231 (for display unit, digital indicator/distance indicator)

Strip the outer sheath by 120 mm, and fasten it by the clamp. Attach the climp-on lug FV0.5-4 to
each core.

27



2.5 Display Unit (Digital Indicator, Distance Indicator)

Use the cable assemblies MJ-A7SPF0009-020 and MJ-A6SPF0013-020 (supplied).

Connect the cable at the rear of the display unit, and fabricate the other end of the cable for
connection to the terminal box. Refer to the interconnection diagram at the end of this manual.

2.6 Grounding

This equipment uses pulse signals which may cause interference to other electronic equipments
It is strongly recommended to ground all cables referring to the guidelines below.

® Separate all units as far as possible from radio equipment.

® Do not run interconnection cables close to or near radio equipment or its cables.

® Run the cables in the shortest path practical.

® Ground all units with a copper strap or earth wire.

® To joint copper straps, use solder cream for perfect contact.

2.7 Wiring Check

After the all wiring, make sure the toggle switches are set as below in the transceiver unit and
distribution box.

¢) 00000 e) o

e}
e}
o=}

S=

DIP Switch S1

5

Tx toggle switch: —]
Upper

Bl
(=4

KCP Board (65P6020)

&3
&
[

o
]
n

Power switch:
Upper (ON) °

([

= i

Transceiver unit DS-810,
inside arrangment

¢ [
I

28



3. SYSTEM SETTINGS

3.1  Transducer Adjustment

Transducer mounted error, which causes incorrect speed value, can be compensated through
the menu (Range: -45° to +45° ).
1. Press the [MENU] key to display the main menu.

MENU O

DISTANCE RUN DISPLAY

DEMO
SYSTEM MENU
SYSTEM MENU 2

Main menu

2. Select SYSTEM MENU and press the [ENT] key to display the system menu.

SYSTEM MENU”

SHIP SPD AVG

SPEED OFFSET - 0.0%

TRACK DEPTH 2.0m

XDR OFFSET -00°

SPD DATA SELECT DOPPLER
ENT : SET

System menu

3. Select XDR OFFSET and press the [ENT] key.

4. Press < or)» to select the digit or sign (+ or -) you want to change; press « or v to select
the digit and +/-. For example, when there is +5° error, enter “+05”".

5. Press the [ENT] key.

6. Press the [MENU] key twice to close the menu.

o @

Correction Correction Correction
value (0) value (+o) value (-o)

29



3.2  Setting of System Menu 2

System menu 2 provides for selection of display language and dimmer control, as well as a
diagnostic facility.

Dimmer setting

Select the adjustment method of panel dimmer, internal or external.
1. Press the [MENU] key to display the main menu.
2. Select SYSTEM MENU 2 and then press the [ENT] key.

SYSTEM MENU 2

DIMMER INTERNAL
’TJ)TILANG. ENGLISH
ENT : SET

Unit menu

3. Select DIMMER and press the [ENT] key to display the dimmer pop-up window.

INTERNAL
EXTERNAL

Dimmer pop-up dialog

4. Select INTERNAL or EXTERNAL with a or « key.
INTERNAL: Without external dimmer control.
EXTERNAL: With an external dimmer.

5. Press the [ENT] key.

6. Pressthe [MENU] key twice to close the menu.

30



Setting of language

The display language can be selected for English or Japanese.

1.
2.
3.

Press the [MENU] key to display the main menu.
Select SYSTEM MENU 2 and press the [ENT] key to display the system menu 2.
Select LANG. And press the [ENT] key to display the language pop-up menu.

ENGLISH
DAVANNS

Language pop-up window

Select ENGLISH or JAPANESE with a or « key.
Press the [ENT] key.

Press the [MENU] key twice to close the menu.

3.3  Checking the Interconnection

After installation the equipment do the following to confirm if the doppler speed signal is being

output correctly.

1.
2.

Press the [MENU] key to display the main menu.
Select SIM, and press the [ENT] key to display the sim menu.

SIM

SPEED

DATA DISPLAY OFF

ENT : SET

SIM MODE menu

Select SPEED.
Press the [ENT] key.

Use the cursor pad to enter the speed value desired.
a v : Change value, +/-

< »: Change digit

Press the [ENT] key.

31



7. Select DATA OUTPUT and press the [ENT] key.

8. Press a to select ON and press the [ENT] key.
9. Press the [DISP] key.

10. Confirm the value displayed is the same as it entered at step 5.

Confirm the same as speed is shown on external equipment (radar, GPS, etc.).

11. Select OFF at DATA OUTPUT, and press the [ENTER] key.

3.4  Setting of Maximum Speed Range

Change the maximum range of the connected analog display by setting ofDIP switch S2 in the

distribution box.

Maximum speed 20 kn 30 kn 40 kn
S2 #1: ON All: OFF #2: ON
Others: OFF Others: OFF

JPW Board S2

(65P6010)
\\ 5
[ \ O
) 0 _©
0 m D 0

=——

nJ

(Default setting: all OFF)

Distribution box DS-801,
inside view

Distribution box, cover removed

3.5 Ship's Speed Adjustments

Adjusts the speed error using the test sheet on page AP-3 recorded.

1. Press the [MENU] key.

o gk~ w D

For detail, see page AP-1.

Select SYSTEM MENU, and press the [ENT] key.
Select SPEED OFFSET, and press the [ENT] key.
Use the cursor pad to enter the digit.

Press the [ENT] key.
Press the [MENU] key.

32




3.6  Setting for Analog Display

When the analog indicator is connected, synchronize the speed displays of DS-80 display unit
and analog display as follows.

Analog interface

Current output: 4 to 20 mA (-10 to 30 kn)

Voltage output: -3.3 to 10VDC (-10 to 30 kn)

Connected to TB2 ANA1 (analog 1)

1. Set at 0 knot on the SIM display, and then adjust R29 in the distribution box so as that the
analog display shows 0 knots.

2. Set at 30 knots on the SIM display, and then adjust R40 in the distribution box so as that the
analog display shows 30 knots.

Connected to TB2 ANA2 (analog 2)

1. Set at 0 knots on the SIM display, and then adjust R27 in the distribution box so as that the
analog display shows 0 knots.

2. Set at 30 knots on the SIM display, and then adjust R36 in the distribution box so as that the
analog display shows 30 knots.

Connected to TB2 ANAV (analog voltage signal)

1. Set at 0 knots on the SIM display, and then adjust R100 in the distribution box so as that the
analog display shows 0 knots.

2. Set at 30 knots on the SIM display, and then adjust R145 in the distribution box so as that
the analog display shows 30 knots.

Connected to TB2 ANAC (analog current signal)

1. Set at-10 knots on the SIM display, and then adjust R88 in the distribution box so as that
the current is 4 mA.

2. Set at +30 knots on the SIM display, and then adjust R96 in the distribution box so as that
the current is 20 mA.

33



Set to OI/:F.
o) / O

o / =)

R36 O @
S ﬂ 2 el g
Dm —H{rias

RJZZ‘QEEMO M T R96
|:| |:|R8£1:|
o

=—

nJ

Power switch: Upper

Distribution box DS-801

3.7  DIP Switch Settings

JPW Board (65P6010)
S4-#6

The default setting (OFF) outputs only sentences VBW and VLW of all NMEA sentences input.

DIP switch S4-#6 setting OFF ON
Output NMEA sentences VBW, VLW All NMEA sentences
S4-4#8

Select whether to output or don't output the distance run pulse if an error occurs, when
DOPPLER is selected at SPD DATA in the SYSTEM MENU.

DIP switch S4-#8 OFF ON

Distance run pulse Output stopped Output not stopped

Note: S4 #1-#5, #7, S2 #3, #4 should remain OFF, the default setting.

JPW Board (65P6010)

\
0 \ O

[¢]

©&E

L~ =3
(N U

o

o

Distribution box, cover removed

34




KCP Board (65P6020)
S1-#6

Turn on/off flashing of the indication “STW” when the thermistor value is abnormal.

ON OFF

S1-#6 | Flashing (default setting) | No flashing

S1-#5, #8
Changeover of IEC61162-1 Edition.
S1-#5 ON S1-#5 OFF
S1-#8 ON | IEC61162-1 Ed3 / Ed4 IEC61162-1 Ed3 / Ed4
S1-#8 OFF | IEC61162-1 Ed2 IEC61162-1 Ed1 (default setting)

Note: S1 #1 - #4, #7 should remain OFF, the default setting.

_
O OO0 00| 0]
¢} 14)
S1
. O DIP Switch S1
& £
o4
KCP Board (65P6020)
ON
&
(o] [e]
Y W A
N Y,

= o=

Transceiver unit DS-810

35



4. CHANGING AC POWER TAP

The DS-80 is shipped from the factory ready for connection to the ordered AC power supply.

To connect to a different AC power supply, change the jumper wiring on the terminal board as

shown on the next page.

Note: Replacement of fuse is not required; 3A fuse is commonly used.

Fuse Terminal Board
/ \ [e) \ N\
o} A \ o}
@ C)
&
° t =0
—
]
0 L1 0
D 1
—
e) - e)

Distribution box, cover removed

36



100VAC | 110VAC | 120VAC | 200VAC | 220VAC | 230VAC
1+ 1 1 1M 1 1

S| el B 2_] pll
3 3 3 B 3 3|
n 4] 4] 4 4] 4]
shll BAl BRI B35 | B | B

sllNGH RGNS 6—] ol
7| 7 7 7] 7] 7]
gl | 8 8 g 8 8
oH | foH | [sH | o] | ] | I3

Jumper wire

AC power supply and jumper wires on the terminal board in the distribution box

37



CALIBRATION

Milepost run

It is common practice to check a new ship's performance at an official trial run. Take this
opportunity to calibrate the DS-80.

In practice, the ship speed is evaluated as follows.

1. Calculation with transit posts

Steer the ship at a steady speed on the test course, e.g. A — B in the illustration. Speed is
obtained from the following equations. Note that Sg1 and Sg2 are both speeds over the ground
(SOG); however the DS-80 provides the speed through the water. To find the speed though the
water, a return trip is necessary.

P1' |

A APZI

,,,,,,,,, P M .
®
Sg1 = d/t1 X 3600 (kn)......... (1)
Sg2 = d/t2 X 3600 (kn) ......... (2)
Sw + St=Sg1 (kn) ......... (3)
Sw-St=Sg2 (kn) ......... (4)

Adding (4) and (3), we get;

2SW = Sg1 + Sg2 (kn)

Therefore, Sw = (Sg1 + Sg2)/2 (kn)...... (5)
where,

d = distance run (NM),

AP-1



t1 = time taken to run 1 (second),

t2 = time taken to run 2 (second). (Note: Runs 1 and 2 are in opposite direction.)
Sw = Speed through the water (kn),

St = Speed of tide current (kn),

Sg1 = SOG for run 1 (kn),

Sg2 = SOG for run 2 (kn).

Thus we can find a speed through the water by making a round tip.

2. Calculation with DS-80

To measure the distance run between points A and B by DS-80, do the following:

1. Reset the distance run figure of DS-80 to zero by selecting ON at RESET on the DISTANCE

RUN DISPLAY menu at the moment the ship passes point A.
2. Run the ship from A to B at full speed, timinh with a stopwatch.

3. Read the distance run (NM) and time taken to run (second) exactly at the moment the ship

passes point B.
4. Run the ship from B to A at full speed reerrinh to step 1 through 3.
Where,
n1 (NM) = distance run from A to B measured by DS-80
n2 (NM) = distance run from B ro A measured by DS-80
Therefore, the average run from A to B measured by DS-80
Therefore, the average ship speeds of run 1 and run 2 are calculated as follows.
Slog1 (kn) = n1/t1 X 3600
Slog2 (kn) = n2/t1 X3600
The average ship speed of round trip is Slog (kn) = (Slog1 + Slog2)/2. ....... (6)

3. Speedlog error
From (5) and (6),
Error = (Sw - Slog)/Slog X 100 (%)..... (7)

This error can be corrected at SPEED OFFSET on the system menu as follows:.
1. Press the [MENU] key.

2. Select SYSTEM MENU and press the [ENT] key.

3. Select SPEED OFFSET and press the [ENT] key.

4. Enter the value of error.

Repeat the above procedure several times to satisfy the speed accuracy specification.

AP-2



(IN)

NVIN
NVIKN
NVIN
NVIN
)£ m_ﬂ% e Gwin |
‘ . o G ey @) () - M WdY | 100 | avor | CON
SHUVNIY aNDJ VIS . ) Ll EE] (IAIN), L1S0d ATIN 1%
GNIM | 9SHN0D | HLdHG | DOT-K3 NItd JONVISIA /9071 01avVY NNY
907 0334S 449714400 0344S An4l ANTONT
() NIHL advAMOOd ‘ON “J8S JNVN S.dIHS
uesiN Y4y  @lod 14vda (IN) H1HON3T S.dIHS 311S 1831 31va

©071d33dS 431dd0A 08-SA 404 133HS 1S31

AP-3


troyhp
Text Box
(NM)

troyhp
Text Box

  kn

troyhp
Text Box
  (kn)

troyhp
Text Box
(kn)


9-00Z-Lv¢Ld

(CATINO JONIYI434 HO4 DONIMVHA NI SNOISNIWIA

‘RIS RIE L ORSMH)

‘JAVYS FHL SI ALITVYNO '1ONA0odd
d3ddn 3HL 40 30V1d NI d3ddIHS 38 AVIN 1ONA0Hd 43IMOT IHL 'WILI NV ¥O4 d31SIT 38 AVIN S3A0D ANV S3dAL OML

CYRARNUFLIEY TREY CLRDCYVNGIGR TR EHEECUMNIIHET APHEL " SHOMIGERA-L/EE

“IVIMILYIN TVOIdAL 40 YIGNNN JHL STLVOIANI ,*+, A9 GIANI ¥IGWNN 3000
CEPNEZE R TENOTRME RIDHOHX SR AT (HEH

9-01Z-LveLd
(CAINO JON3Y343d HO4 DNIMVHA NI SNOISNIWIA

CEIBIEE TRIFE L ORE)

"JAVS FHL ST ALIVNO '1ONA0odd

d3ddNn 3HL 40 30V1d NI d3ddIHS 38 AVIN 1ONA0Hd ¥IMOT IHL 'WILI NV 404 d31SIT 38 AVIN S3A0D ANV S3dAL OML

Y RRAUFRIEY RY CLRCYVNGIGR TMRLEREFCUNIHETPHEL " SHOHYER AL/ EE

IVIIALYIN JALLYINISTHAIY 40 IGWNN 300 FHL STLVOIANI ,#+, HLIM DNIAONI ¥3EWNN 3000
CERNERA-TEYOEME RIDOHEER AT

01-989-6G1-000

00¢0-60004dSLY-IW

"ASSY 318v0

PINEBS (-4

01-10£-651-000

01-10L-6G1-000

00¢0-€1004dS9V-"I

"ASSY 318v0

PN B L4

STVIYILVW NOILVTIVISNI

BEET

"ASSY 318v0

' 3020-€ 100340V
PN B (4

01-989-651-000

"ASSY 318v0

| 0020-60003dS LV
PN B (4
STVINILVA NOILYTIVISNI HHET

00-085-€91-100

10800-59d0

STVIY3LYIN NOILYTIVISNI

BHET

00-089-€91-100

10800-G9d0

STVIYILYW NOTLYTIVISNI

HHET

STVIYILYW NOIIVTIVISNI

HHET

STIVIYALVH NOILVTIVISNI

HET

00-009-€91-100

€0v00-G9d4

$31408S390Y

EE L

00-009-€91-100

€0700-G9d4

$3140SSI0Y

WER

S31408S300V

)

$3140SS300V

R

00-019-€91-100

¢0Y00-G9d4

TINVd ONTLINNON HSN4

SYAGRTARLL

00-019-€91-100

¢0¥00-G9d4

TINVd ONTLINNON HSN4

SYALATAGLL

$3140SS300V

TR

$3140SS39V

TEEL

00-069-€91-100

10¥00-59d4

TINVd ONTLINNON HSN4

HRGRTARLL

00-065-€91-100

10¥00-59d4

TINVd ONTLINNON HSN14

HALATARLL

$314088300V

TEN

$3140SS30V

W

*+  00-8££-0¢0-000

MH-0£8-50/0€8-SA

YOLVOIGNT TvLIDId

SALEG 4 L

00-095-€91-100

S1dvd J4vdS

v

LINn J6e=T
[ALO]  oN 3009/NOILdI¥0s3a | INTTLINO _ JNYN
MH/0€8-S0
VL [~ 2586-X-0¥S9 1SIT7T ONIMOVd

10900-59dS
w4
SL¥Vd JUVdS gL
= 00-18€-0¢0-000
AV1dS1a NIVI
¥H-008-50/008-50
N e
LIN Je=T
[ALo ] on 3000/N01Ld 140530 INI1LNO [ JWVYN
MH/008-S0
Z- 0986-X-Q¥59 L1SIT SDNIMOVd




3-104-LveLD

9-€0Z-L¥¢LD

(CAINO JONIY343Y HO4 DNIMVHA NI SNOISNAWIA ° £2 Bl && “FIFE L ORR)

‘alLq 00 O2I1d1D29373 ONNYUNA
"JNVS IHL SI ALIIVNO "1ONA0YHd
C'AINO FONFY3SFY ¥O4 DNIMVYA NI SNOISNAWIA ‘L2 EI&€ “EIR|OKEE) Y3ddn 3HL 40 30V 1d NI G3ddIHS 38 AVW LONAOYd Y3IMOT 3HL 'WILI NV 04 Q3LSIT 38 AVA S3A0O ANV SIdAL OML
CYRRMNYUFRIED "R CLR2CVGITR (R THEF UM HT A PHL " SHOMHIGER AL/ EE
“IVI4ALVIN TVOIdAL 40 ¥IEWNN FHL SILVOIANI ,+*, A8 AIANI YIGWNN 300D
CERNERERS-TEYOBIME "PIb]OHX &R T (2
01-10L-6G1-000
ASSY 3140
| 0020-€1004dS9V-"IW
PN B (-4
01-989-651-000
"ASSY 3190
| 0020-60004dSLY-"IN
PINEB (-4
STIVIYILYW NOILVTIVISNI HET
00-085-€91-100
STIVIYILYW NOILYTIVLSNI
| 10800-59d0
FHET
STIVIYALVW NOILVTIVISNI HET
00-009-€91-100
S3140SS300V
1 €0700-G9d4
WE R
$3140SS300V WEE
00-019-€91-100
13INVd ONTLINNOW HSNT1d4
| ¢0¥00-G9d4
SYALATARLL
$3140SS30Y EE L
. _ o 30 / 00-065-€91-100
| T T oo N—E TIONVH ONINALKOIL | | _ T TANVd ONILNNOW HSN14
o5 1A Haprranee
SYUYNIY ALD SNO11d1¥0S30 INITLNO YN ‘0N g [
=43 BN B TE B % W % = 8 00-08E=020-000 $31408S309V 0 )
S31Y0SSI0Y HOLVOION| 3ONYLSIQ 310N
| MH-078-S0/0%8-SA
% n__nm_ M:wv HEEW
10500-59d4 L1Nn AT
vl L [ALO] v Jaoo/Nolldivosda__ | INI1Lno [ INYN
€- 10G96-X-0V59 00-015-888-¢00 “ON 3009 ° l - ! .- “
oy ey YH/0¥8-5a
I/l L~ £586-X-QVS9 1SIT O9NIMOVd




9-v04-LvCLD
Ui '‘all ‘" 0O D1d10373 ONNAYNA

("AINO JONT¥I4IY ¥O4 ONIMVYA NI SNOISNIWIQ L2 RIEE “PIELOEN)
“INYS 3HL SI_ALITVNO
“10N00¥d ¥3ddn JHL 40 JOVd NI G3ddIHS 38 AVH 10NA0Y¥d ¥3IMOT FHL "WILI NV ¥0d Q3ILSIT 38 AVN $300D ANV S3dAL OML

CYARAYERET "HE CLBVLCYWWIGR TARLEHBEQUNCIHET A PHL "SMOW S WER I-T/FF

_ ON 3000
v oS el 80 Hﬁéﬁé@ 3OS ONIddVL-4T3S | |
| T TAL A0 ARGV

SYUVIIY ALD SNOI Ld 140530 NILO VN ON
2438 g WY T B W w2 & 8
S3140SS300Y

dd
ZEWEL)
1/1 €0700-G9d4 3dAL

¢- €0596-X-Qv59 00-009-€91-100 ‘ON 3000 °l=!= “

3-€04-LVCLD
b} ‘all1 ‘" 09 OI1¥1O373 ONNANA

('AINO JONIYI4TY Y04 ONIAVHA NI SNOISNIMIA °£2FEE “PIELOENA)

“2WVS JHL S1_ALITYND
"10N00Yd ¥3ddN JHL 40 J0Vd NI (3ddIHS 38 AVH 10NAOYd ¥IMOT FHL "WALI NV ¥04 G3LSIT 39 AVH S3000 ANV S3dAL OML

CYRRMNYFRES "R CLBI2CYWWILR TNRLERBECUNCIET A THL "SHOM S &R AL/ EE

‘ON 3009
z 708SNS 2LXOR 9¢ (Qv3H @3LL01S) 1708 X3IH ¢
.................................. zl WA GG
‘ON 3009
z prerT @ u3HSVi ON IS |
| ¢ HE Y
— ON 3009 N
I 0-1601-910-0Z % \ T3NvVd O113WS00 |
.................................. —
50¢ I VI
SHYVINTY ALD SNOILd 1¥0S3a ANITLNO E] ‘ON
2 i) -3 Y FiE B % W2 = 8
$3140SSI00V
dd
EEEL
1/1 10¥00-G9d4 3dAL
¥- ¢056-X-0Y59 00-065-€91-100 ‘ON 3009 °l=== “




a-10N-L¥2LD
‘all ‘" 0O O21¥WLO03T13 ONNAUNA
("ATINO JONIYIJTY ¥O4 DNIMVY¥A NI SNOISNIWIA °£L2BI&€ “RIR|-OESH)
11-602-L51-000 “ON
3000
08 CETETY o NO-dNI¥D | ¢
..... EUsE
. ‘ON
3000
oz T 75 ond oN NO-dNI¥D |
+UEH
. ‘ON
3000
¥ 70831 08X9 MIUOS HNIddYL-413S |
’ | TEL A ALY+
SYYVINTY ALD SNOILd1¥0S3a INITLNO E] ‘ON
] ER YDk & ki %3 % =8
STIVIY3LVYIN NOTLYTIVLSNI
1/1 10600-99d0 ELINE
€- 10v6-X-Qv499 00-09%-888-200 “ON 3000 °l=“= h

H-¢04-L¥¢LD

W ‘all " 0D 21¥lO3T73 oNNdNnd
("AINO JONFYI43Y Y04 DNIMVYA NI SNOISNINIA °EL£2HiE€ “RIEPOREH)
N
3000
¢ T0ESS 2 1X0R iﬁ% (QV3H GILLOTS) 108 YH | ¢
Gl (1104::5Y4
N
3000
z PR @ UIHSVH ONINaS |
¢ FHE Y
0)-£¥2-891-000 0N
3000
4 zosar e | 4L \ L1708 NI | ¢
oe 1 5
01-681-261-000, "N
3000
oL
v TR @ MS 2 10N ONIN |
oe B el
01-061-£81-001 O
3000 =
4 SHOY 0-10¥¢-L00-02 Ll ANNON HSA | -
0L JAagaTakLL
SYUVIIY ALD SNOTLd1¥0$30 ML NN ON
8T BE W TE il 2 &8
S31¥0SSIIIY
dd
EWE L)
1/ 20¥00-99d4 1AL
L- ¥056-X-QV59 00-019-€91-100 "ON 3009 ° l - n .- “
LV




0-SON-LYZLD ‘aL1 ‘" 0D O1dWLlO313 oONNdNA -¢ON-L¥CLd

("AINO JONIYISFY Y04 DNIMVHA NI SNOISNINIQ ‘L2 FHEE “RIELOREMW) '‘aL1 ‘" 005 D1d¥lo3713 ONNANA
i “INYS JHL SI ALITVNO °LONA0Yd
Y3ddN 3HL 40 FOV1d NI Q3ddIHS 38 AVW LONQO¥d ¥aMOT FHL  “WALI NV ¥0d QALSIT 38 AVN $3Q00 ONV SIdAL m&. ('AINO JONTuIZ3Y 04 ONIMVHG NI SNOISNINI@ °£2EEE “EITLOEE)

AREAUFELINY "RY  LRLCYWYIGLR TARLEMERESUYTIET ATHL "SHOMZ Y&E I-T/ER

‘ON
o_\mNN\BTgL 3000
)| L -
0¢ T E@ on1 NO-dHIY) | o
72N 61 +UEH
_..01-599-991-000 * “ON 11-622-L51-000. * “ON
3009 3000
)| L - -
0z =YY Eé. on No-dHIYD | 0z TRTETY N No-dNI¥o |
61 LUET LU
_..01-019-291-000 “ON 0)-719-291-000 “ON
3009 3000
59, — —
v P { 1340 ONIddv1l-4138 | ¥ 705STS 053 H340S ONIddvL-4135 | |
2 TAL GG AREYL+ TAL AL ARGV
SYUYNRY ALD SNOILd1¥9$30 INIILNO YN ‘N SYYVNTY ALD SNO11d1¥9830 ANITLNO VN “ON
bl BH T % W% & g 243 i HEL FTE B W W% &g
STVIYALYIN NOILYTIVLSNI STIVIYALYIN NOILYTTVLSNI
FEkHET ERHET
1/l £0600-59d0 3dAL /1 ¢0600-99d0 3dAL
¢- €0v6-X-0vY59 00-087-888-¢00 “ON 3009 °l=u= “ £- ¢0¥6-X-0v59 00-0Lv-888-¢00 "ON 3000 °l=u= “

oL-v 6V




N 0-90W-L¥CLD a-vON-LVCLd
'‘alL1 't 00 01dl1D313 ONNAUNA

'‘all " 09 21¥129373 ONNANA
("AINO JONTYI4IY ¥O4 HNIMVYA NI SNOISNIMIA °L2EEEG “FIRIOEH)
“INVS JHL SI ALITVAD "1ONd0Yd

. o =l . QR
(C'ATNO 30NZ3S34 ¥0d ONINVYA NI SNOISNZNI +2Mied “FIRLOEA) YddN FHL 40 0VId NI Q3ddIHS 38 AVW LONAO¥d Y3MOT 3HL “WALI NV ¥04 QALSIT 3@ AVN S3A00 ONV SIdAL OML
°>\

FROYFLIEY "R L£22CYWWILR TARLEMBECUUY T APHL "SHOW S WER J-L/ER

...117599-991-000. ‘N 018278917000 ‘N
3009 _ 300 mW—B INVTV3S
0z TREEETY o No-diwo | | ! +FD0G* 558 0 INISOR00 IV | |
U EE [T [219%7
SHYVINZY ALD SNOILd 140830 aNITLNO INVN ‘0N SYUVINIY ALD SNOI1dI140$30 INITLNO ANVN ‘ON
] ER YDk [ W F = 8 =Y B B SHH FiE [ W F = B
STIVIYILYIN NOTLYTIVLSNI SIVIYILYIN NOTLYTIVLSNI
FEkHET ERkHET
1/1 10800-59d9 3dAL 1/1 10010-5949 3dAL
£~ 90v6-X-QVS9 00-085-€91-100 | "ON 3009 Y [al-[1 0] |- y0V6-X-QvS9|  00-005-888-200| "ON 3400 CvY [at-[ P0 |
bV

4%




("AINO FONIYIJTY 404 ONIMVYA NI SNOISNIWIQ

C£2MES CRIRLOREM)

("AINO FONZ¥IJ3Y ¥04 ONIMVYA NI SNOISNIWIQ

‘Lo Mg € RIELOREM)

i-v

1/1 3-20d-L¥¢LD | ON 9Md "QL7°°00 OIY19313  ONMYNA JNVN S YN
01-828-951-000 v
7082 V-0894 — 3sn4
Z | Lo = 9ol (B—1) 3L SVI | 1
—
0¢ Ra=
san | s
eS| Wi | W | ow 3 wa | on
ONDE0R W NI 40 JWvN | WLl
“ON 3000/SHUVHRY ALLLNVD O "9Ha
el 1sn 404 ISIT SINVd TvdS ON dIHS
d_ON Xog 20L00-59dS AL
I/1_v-2086-X-0vG9|  00-03v-888-200| ON 300 ONMTEN=.

3-10d-L¥¢LO | "ON Dma 0L7°°00 OI¥LO3ITI  ONMYNA JNYN S U4N
— 01-178-951-000 v
A0GZ ¥-0894 — 3504
z 1 | 0 — 3L sV | 1
0¢ KR
s | s
aves| ¥3d | ¥4 | ON 3L R
SNDRE0R % AL 40 JWvN | WLl
“ON 3000/SYUVH3Y ALLLNVND N "9Ha
N 380 ¥04 ISI7 SI¥Vd FvdS ‘N dIHS
d_ "N xod 10£00-69dS 3dAL
/L v-1086-X-Qv39|  00-0v¥-888-200| ON 3000 ONMOAIEN ==

€l-v




("AINO FONZ¥IJ3Y ¥04 ONIMVYA NI SNOISNIWIQ

‘Lo Mg € RIELOREM)

Gl-v

dr 9-€0d-L¥cLD | 'ON OMA 0L7°°00 OI¥LO3ITI  ONMYNA JNYN S U4N
— 01-87-151-000 o
AGZ) V-GN =0 3504
21z 1 2 ol = 3anL ssyw| |
¢ 273
s | s
aves| ¥3d | ¥4 | ON 3L R
SNDRE0R % AL 40 JWvN | WLl
“ON 3000/SYUVH3Y ALLLNVND N "9Ha
N 380 ¥04 ISI7 SI¥Vd FvdS ‘N dIHS
d_ "N xod 10900-69dS 3dAL
/1 9-806-X-QvG9|  00-05/-688-200| ON 300 ONMOAIEN ==




'dlT“0d JRILOITE ONNXINS

BRTAVEQ anT 1IN0 29-0001-£00-99 0 -109-LV2L) .oy
YOLVOTaNT wu&&.ﬂc 7 90IVOTGN] VL1Did 090 ¢/l lﬁ* "LINN GNIH3E HIONIT 378V0 INJIOI44NS dIaN v
NOK_d01¥S30) LINN AV1dSig VN %OIE 53 P L\ "LINN ONIXIZ ¥0d 02XG SHIYOS DNIddVL Isn °€
b 144 S I M Ao "SNOISNINIQ 40 JONVHITOL SILVOIGNI | I8Vl 2
(WET &) HEW/BLE S L/RLET T, U, "JONVHVITO 3OIAYIS GIONINNCOIY :# °|
0v8/0€8/008-5 ., | L_ |||||||||| IR0 7/, 310N

CATYRUMRULCPQAWRICHHTILWUZYY MY A—AENC—LUE (v
CTTOHBRZO0ZXSENMAKTACEY LY BIGHHPE (&
"YPIILERRVHLOUEE (2

ETFRPMHEYL A —AVERIEPBEE (L

[L-RE =4
7z 7 g
.08
= o
vV = i w
/
/
51 SL1
8L os# 602 08#
001# G8 Ll
Y M3IA
vV iy
ﬂ LFobl1
1’ o
| I I R —
N
L 31avl \_|+.. r 4_
|
L E / ~IVNIKY3L aND i “ b
Ex 00SS1>001L . Jl FHY—4L | s ~ 1)
S "z¥ |ooL=1>0¢% N\ N _.m._/ /
s "L¥ 0S51>0 \3LY 13NN ) SIT0H ONIXI4
JONVEI 0L NOISNIWIQ Eike hYAS)
(Ww) 2y | (Ww) ERE] 90y
_ ¥ _ 3 _ 4

_ _
ONMMMm=a




'dlT1 0D JRILOITE ONNINS

BNTRVId 3T 1110

¢9-0101-L00-99 a -¢09-LyeLD ‘oN B
YOLVDTANT JONVISIG / YOLVOIGNT wLIDIda »09°0 _ e/l
(4_INNOW HSY1d) LIND AVidSiq YN %01F _ SSVA IV
B4 ] 08-50| 3| 7 Ll
T GHECE) WHW/ELH S LREEE TR e g,
ove/oe8/o08-sa, | T (TR Vo, 1 T

'HOLld S370H DNIXId 40 NOISNIWIQ :3%

"LINN ONIXE4 404 02XG SMIYOS ONIddVL Isn
"SNOISNIWIQ 40 JONVYITOL SILVOIGNI | F7avl
"JONVYVIT0 301AYIS GIANINKOOTY :#

J10N

- &N ™o

"FEITHLETNMMHEIRE% (v
TTOHBZ0T X SENMAL AL LRIGHHNE (€
EPTULERRVELOVRE (2
YEIRLHBYA—AVERIELBEE (L

SNOISNINIQ _1N01nd
(BA%g) BELMHH

LI —

x 1+¢81 x
x
x

1326
SOFCLLX

N\

[ A
S O0FIBI%
Ve
/7
s/
8 i 8
. o
/ n
s
/)
! 7
L % i
ST10H ONIX14
eF 008 5 1 > ool SL1 MR
S ‘¢¥F 001 5 1 > 0§ SGP¥
S 'L¥F | 08 1 >0 | §0F 81X
oy B |l it | 89 I 502
_ 14 ! e 7 T

_
@D Nl il &AM =B




‘Al “0D JIMLO3TTE ONMINA

BNTAVEA INT 1IN0 29-0201-L00-69 Q0 -€0D-LVZLD .o
il 3 Y B -
4 -] 08-5a| —~ T~ X 80 Ljomd
- CHEVE HBW/RLHVSCI/REHT | ) T e DAL AT,
0v8/0£8/008-SQ 3, s g,
SNOISNINIQ BNILIND
(B&€) BELMEY
LSS
%
191 \
"SNOISNIWIQ 40 JONVHITOL SILVOIONI | JT6Vl 2 NS W
"JONVEVID 301AYIS GIANIWNOOTY :# °| J10N " “
‘P L EARTHEL OB (2 \ \
‘YERERLMHBYA—AERIRLHEE (L M OH
S S/ k

/
7
2
7,
/
7
SL1
1_318vl
L ¥ §iC
€F 00SS51>001 001# ) oL Sl
S "'¢F 00LS1>0¢8
S "L¥F 0S51>0
JONVY3T101 NOISN3WIa
(W) By | () gHRR
_ 14 ! £ _ VA T



FFURUDNGO D- 4
1 l 2 ! 3
4-¢7 440 /
HftgT Y
FIXING HOLES . 355+ 1 o 133.3 /
o S 4
~ b 130
k = 7
< ) ( % o ) /
1 ® %) ?
W
t //
L
o » //
L/
C—aT mstgis - ’
8 2 ® ‘ Y /NAMEPLATE ol & o %z
)/ 5 & ?
X d 7
.
1] Z
PLEEY=—5/ "z
SAFETY INSTRUCTION _,//
i ® ® [ “EI I e
9 o o | o @‘“‘ ! ’/
“‘:\ L N | - //
e
8 /
H*
#80 "
72T #80 v “
_ /GND TERMINAL _ _
. / T
7 /
// / ) /
2 / UUUU UUUUU 7
7 |® ® ® '
I TR
y—Jdnoso7J
CABLE CLAMP
EF R O1) #HTERERN—ERZEMTERET S,
2) BENDOTELEER1IZELS,
3) BARDE+EIREIVECRTE6X30EFEHDI L, +THER S (mm) 2% (mm)
4) HETr—TILOBELBIERESHEESEO L, DIMENS ION TOLERANCE
NOTE 1. #: RECOMMENDED SERVICE CLEARANCE. 0<iL =50 +1. 5
2. TABLE 1 INDICATES TOLERANCE OF DIMENSIONS. 50<LZ100 +2. 5
3. USE TAPPING SCREWS 6x30 FOR FIXING UNIT. 100<L<500 +£3
4. REFER TO INSTALLATION INSTRUCTIONS FOR FABRICATION OF CABLE ENDS. % 1
TABLE 1
DORAWN ; TITLE
| Fed2'm Ak | I DS-801
CHECKED &
oo kfisupekd < | I S
APPROVED
W cswzwlé« DS-80 | v
IMASS +109%) NAME
| ke DISTRIBUTOR
PHENe 67247-Go4- B 65-007-2000-G2 OUTL INE DRAWING

FURUNO ELECTRIC CO, LTD.




FIII!PIIO | . | ] D-5

/
NI
340 °-d7 o
E S 7| FIIGHILES S
3 ® ® ZLZ {
T
b _d
. 35
¥ NAMEPLATE \‘ j g
5 Qo
™
PLEYZ-2 7
SAFETY INSTRUCTION
] ® q
T Uy U v i
| | , TFS V4
A 7
| e | I
#80 290 #80 *
55 150 85 7
/
®
3 %30& ® ﬁ %
&2 T &2
>
7- 287
GND TERMINAL
i R 1) #OTERBRND-EREBTEET B, TEX7 (mm) RE (mm)
2) BENOTEREUE | L& 5, G —
3)Hyﬁﬁﬁiz/ﬁ‘f|\529‘UE)2§/6X30%@5Jﬂ®:&o 50<L<100 2.5
4) EET-JNOmFABIEFBREESROZ L, 100<L<500 3
NDTE 1 b RECOMMENDED SERVICE CLEARANCE, S
2. TABLE 1 INDICATES TOLERANCE OF DIMENSIONS. I
3. USE TAPPING SCREWS 6x30 FOR FIXING UNIT.
4, REFER TO INSTALLATION INSTRUCTIONS FOR FABRICATION OF CABLE ENDS.
v
| osesn LY | L ™ ]S-B10
Spom  TMATSUGUCHI | L ORTER
P o MTgW; DS-80 | i<t
o 1/5 71 T ME TRANSCEIVER UNIT
" (7247-605- D 65-007-3000-G2 JUTLINE DRAWING

FURUNO ELECTRIC CO,LTD.


MATSUGUCHI
Sep.09'03

MATSUGUCHI

miyosi
テキストボックス
D-5


FURUNO 2 3 56
P56
59 F 1 TABIFT
2 STHREA (mm) NE (mm)
@12 DIMENSIONS TOLFRANCF
ﬂ 0<L<£50 +1.5
~ 50«<L<£100 +t2.5
S . ! %2 TMBLE?
S s Yy Td |
r—ThRE miE(k
HOSE CLAWF ! CABLE LENGT(Hm) MASg(Eg[)%)
| 10 2.2
' ) 20 3.7
| " 30 53
| o
| o8]
| [t}
| S
| A
' <
[T

—F~ mEsE
BOW

A 1) BENOTERXZERTICX 3.
NOTE 1. TABLE 1 INDICATES TOLERANCE OF DIMENSIONS
WHICH IS NOT SPECIFIED.

W Nov. 4,'05. EMIYOSHI - DS-820

e TAKAHASHLT W xERE

APPROVED Y. Hatai ot

W /1 ™ e W TRANSDUCER
M 0747-007- ¢ [T 65-007-4000-4 OUTLINE DRAWING

FURUNO ELECTRIC CO., LTD.



yhatai
テキストボックス
Y. Hatai

miyosi
テキストボックス
D-6


'd.Ll1 02 JIMLI31I ONNXINS

ONIMYYHd 3NTLNO

¢9-000£-2£0-99

g -909-Lv2L0

X08 TYNIWYIL  yw

EE] _
%0LT  SSWH|

YNINY3L N9
oY —4

diYI0 318v0
LRGN L—4

Bl 44 LF ST ¥ TN )
: T WAL 0. s I / L iy
HEEMW 4e 7 Qwﬁg &5 === %
608-S0  3q; CHSPHELL. Sﬂnwzﬂﬁa /
"LINN ONIX14 ¥04 0ZXG$ SMIWOS ONIddYL 3Sn € ﬂ@U . .
"SNOISNIWIQ 40 JONV¥IT0L SILVOIONT | 378Vl Z D D \
“JONVEYIT0 301A¥3S QIONIWWOOTY '# ' 3J10N @ D P = W
CITOHBEROZT X SBNMGELAALSHLEHIY (& T 7
QP I BUBTELOUZE (2 .
b IRLMEYA—LHERIELEY (1 B __ .
- 7 | v 4 \\
\\ o oo
“001# v0g T001#
%
E
Emﬁmiz . n
J W (@ ® :
| ] & °
® ®) .
o ‘ o
) 2 3 ® ® K / - °
t ® ® \ S
H¥3%d
NOILONYLSNI AL3VS
@ ® ®
! EWH L D &N ® ® /
; )
e¥ 00SS1>001L % m N F+ o8l . ] /
R 0oo0LS1>08 © e ost T =
s LF 05=1>0 T v0¢ w%oz%mwm
JONVEIT01 NOTSNINI G e aedd .
(ww) 2=y (Ww) ERHEL
! v e ! ¢

{
O NMMMma




F“!!Pllo

D-8

4-935 Bft R

/' FIXING HOLES

4(%); RANGE %{i __j LYI ALy F
/\ RANGE SWITCH
6KTS 30KTS
B |
120 @5 ;
140 50>
R ﬁ’ﬁ | N % | m\TERIAF | &n'wi | ' | prMAp%
oy 201 YAMASAK] T ME-22R-1 \
27 1Y, KIMURA B 70 inEL Y RS
Cimaa VKIMRA ST
ME 0 |MASS 0.7 % NAYE ANALTIG DISPLAY RANGE SWITCH (FLUSH MIUNT)
oo £7003-080-D OUTLINE DRAWING

FURUNO ELECTRIC CO,LTD.



F“RP“O ) . D-9
| N

4-97 BfIR

/ MOUNTING HOLES

_;] {_
Sl T8
(| r—— Tt / ) 1L
e L 1 o | Lt
140 S0 ‘ l
160 (75 \\‘
180
F—T7W
CABLE
|
r_ PAERN //\ __:
NS
. (B VY A\ .
v =7 WEADO
ploxe CABLE ENTRY
3 Ll ASO52B 1
e LEBE\[%% STRIP } 10P-3nm
_ W S S L L R L
oz T YAMASAK] M MF-22R-2 \
27 0 Y, KIMURA % 730/ REL Y VGRS
PPRVED Y. KIMURA ST
1/? 11 Tk NAME ANALLG DISPLAY RANGE SWITCH (BULKHEAD MOUNT)
Welo. 07203-063-F OUTLINE DRAWING

FURUNO ELECTRIC CO.,LTD.




Funpno : : D-10
| | N

Bt 7%
110>/ FIXING HOLES @9 (12) 54
A
A /\"::,’\,’ @\ ,_4%3 /
N )
\gs
L ® MM
_ oL e
ip) QU]
N ip’"’&ﬁ N
\ i
A e | o—[HE /}
B o 0N |y s
RS S| O J
- | —
<2 5.5
‘ 3
i)
QU]
N A _ ;:’;
g
o
S| mftR ALRHB
( - 3-85.5/M5 DETALL FIR A
- o . FIXING HOLES
o ¢/+ £1 TABLF |
hA TEEA(MM) AE(MM)
| UDIFEENEIEINg = TEII-_I_ElRASNCE
| BT R 0L <100 [ *75
28%0.5 CUTOUT DIMENSIONS 100 < L < 500 13
8 &?{ESISTDR 1 3 kQ 25W
7 AMEPLATE 1
D i 6 |® AMEPLATE 1
L 5 | P gamd CR 2 815
1) BERETELAEZEGERLICK D, 4 | £ )
TERMINAL
NOTE 3 ?%ﬁ PLASTIC | 1
1, TABLE 1 INDICATES TOLERANCE OF 2 "‘;c;Esz AC7A-F 1
DIMENSIONS WHICH IS NOT SPECIFIED. 1| *Bs AC7A-F 1
li‘rﬁ St W o | D R
W s/mecroms TYAMASAKI| L™ DS-Fes5
M) opecsonte HMAKI | | B mEhee GBAERD
APPRIVED Bl
16/Dec/2016 H.MAKI | 7|\T_|'
W g2 ™ 08 W& DIMMER (FLUSH MOUNT)
Wele  coa7-Gie- A [F x10-16003-01 QUTLINE DRAWING

FURUNO ELECTRIC CO.,LTD.


hmaki
タイプライターテキスト
16/Dec/2016 H.MAKI


Funpno : : D-11
| | N

it %
3-95.2

110 FIXING HOLES (29> e (54>

A L—
o Y P
/1 _// \
_ 7//@ 1~ p—— ?k ;7,‘%}4 _
Ip] QU
Z if"*ﬁ;ﬁ N
\ i
T o— B4
Ol ,
3
Ip A f,;;:;
o
| S| mx
S5 3-95.5/M5 AR/
~ | - FIXING HOLES DETAIL FOR A
S / &1 TABLE 1
4% ‘ =+ TERAMM) AE(Mm)
\ 84 ‘ DIMENSION TOLERANCE
s e aE
\ < ol
4 CUTOUT DIMENSIONS 0 <1 = 500 3
9840.5
9 &?{ESISTDR 1 3 kQ 10W
8 RESISTOR 1 3 kQ 25V
7 = QMEPLATE 1
L= 6 AMEPLATE 1
EEE. a—=V45
D) R ETHRAZRR k5, g = - =
TERMINAL
NOTE 3 f’%ﬁ PLASTIC | 1
1, TABLE 1 INDICATES TOLERANCE OF 2 | e AC7A-F 1
DIMENSIONS WHICH IS NOT SPECIFIED. 1|8 AC7A-F 1
li‘rﬁ St W o | D R
"M is/becsame TYAMASAKL| L ___ ™ DS-FEPS
MO opecsonte HMAKI | | PR msise GERERD
APPRIVED ll
16/Dec/2016 H.MAKI | 7|~Tj’
W g0 ™S g e & DIMMER (FLUSH MOUNT)
Wt c7o47-g18- A % ¥G10-16004-01 QUTLINE DRAWING

FURUNO ELECTRIC CO.,LTD.


hmaki
タイプライターテキスト
16/Dec/2016 H.MAKI


FIIRPIIO : : D-12
| | N
1 TABLE 1
STHEEA(MM) AE(MM)
DIMENSION TOLERANCE
0 <L €90 15
o0 <L €100 | %25
100 <L < 500 3
33 (90>
10

5l ©
g o v
{ =
| %F
| ! | L
I'l |
by — -
LI TTI0 [T
T 1
15c¢ 15¢ s G0
2
1) IBEBLETEREREZ1IC& B,
NOTE
1, TABLE 1 INDICATES TOLERANCE OF DIMENSIONS WHICH IS NOT SPECIFIED.
8 &?{ESISTDR 1 3 kQ 25W
7 | TONAMEPLATE 1
6 | B8 ATE L
¢ b, L
4 T¥ERM1NAL 1
3 | P& PLASTIC | 1
2 | B ACTA-F | 1
1 | *8s ACTA-F 1
2% 2 B B F237 2 #F ]
lITEM NAME MATERIAL QTY DVG No. REMARK
"W /mecroms TYAMASAKL] L™ DS-SP5
CHECKED 2

15/Dec/2016  HMAKI

WPPRIVED 51/Dec/2016 H.MAKI

FEe (EHEH)

S

SCALE 1/7 |MASS 11 +|13]/

NANE

DIMMER (BULKHEAD MOUNT)

Nedo 7047-G15- A

oy G10-16001-01

OUTLINE DRAWING

FURUNO ELECTRIC CO.,LTD.



hmaki
タイプライターテキスト
21/Dec/2016 H.MAKI


Funpno D-13

| ? | 3
%1 TABLE 1
THEXA(Mmm) AZE(mm)
DIMENSION TOLERANCE

0 <L €930 | 13
0 <L <100 ] +25
100 <1 < 500 +3

(133 (30>

~ -:‘.=‘===’na'
<
63
73

110
aes)

FIXING HOLES
10 O

| |
| i
| |
I I I I |
{ ; [ 11 t
15¢ 15¢ (19 (50)
e

D) ffERETHRAZEGERLI2L %,

NOTE
1, TABLE 1 INDICATES TOLERANCE OF DIMENSIONS WHICH IS NOT SPECIFIED.
9 &%SISTDR 1 3 kQ 10W
8 | “Rtsist 1 3 kQ 25V
7 ﬁggMEPLATE 1
el :
4 |WE 1
TERMINAL
3 | P& PLASTIC | 1
2 | *Eue AC7A-F | 1
1 | RB AC7A-F | 1
2% 2 B m B F237 2 #F BB
ITEN NAME MATERIAL QTY DVG No. REMARK
"W /mecroms TYAMASAKL| ™ DS-SEPS
CRED obecsots MMAKI | _:____ homyroe (R
WPRIVED 1 IDec/2016 H.MAKI . | SR
W o ™ 11 WE  DIMMER (BULKHEAD MOUNT)
Wb co7-Gi7- A M xG10-16000-01 QUTLINE DRAWING

FURUNO ELECTRIC CO.,LTD.


hmaki
タイプライターテキスト
21/Dec/2016 H.MAKI


D-14

| 2 N 3
200 N
4—¢6.5 HRfHIR
180£0.5 FIXING HOLES
-
@] (@)
85| o
NAMEPLATE A §
g
O [e)
- | o —
L J 3
b —FILE ‘ % )‘ L
$18.5-20.5 $18.5-20.5 B
CABLE SIZE ' CABLE SIZE
]
o 8
| | 9
| |
| I -
| [
! |
I 1
L 2
LFTJ
[ r v
100
F1 TABLE 1
<+iEE 43 (mm) N2 (mm)
DIMENS ION TOLERANCE
FE O EEUETTELAERIRIICLS, 0 <L§ 50 | 1.5
NOTE TABLE 1 INDICATES TOLERANGE OF DIMENSIONS. 128 :; t > ;gg - jt%;z
DRAIN N i TITLE
AP (200 [IAIACL b C1-630
JCHECKED g 2%
AN (e Dm0 L R
APPROVED . C1-80 i
,,_Ay_(",]_@ 1\~ |ci-60/606 | FANEY ] _
ISCALE MASS +10% NAME
1/2 { 2 ke ] ~ JUNCTION BOX
DWG. No.
C7228-G03- D QUTL INE DRAWING

FURUNO ELLECTRIC CO, LTD.




FURUNO
|

2 |

Xvv T4y bOEDATS

1. BESWAK Doz yBLy -V 7 - TIT,
| WAL OREE S

2. %vy T+y t QxFTOE 3£ F—HFRALAT,

LESRANFTIORIFERRICHDF S B, 2750,
BEVRIDIE. BATL OFERINTHER
2T HENBENOT. RAKEH<BEN i

©
\J
50

| EHinc &,
2 P 3/4 4, BEKIEDFy b QTEES 3.
4 7
© 4'/ W TO TIGHTEN CAP NUT
<t _ ]
@\@ ' 3 1. APPLY SEAL TAPE TO THREADS OF PIPE (D
FOR COMPLETE WATERTIGHTNESS.
@\O\% 1 2. SCREW CAP NUT (@) ONTO PIPE (D) BY HAND.
< — <
S 3. THEN CONTINUE ABOUT TWO TURNS WITH A
o SPANNER. NEVER TIGHTEN CUP NUT (2) TOO MUCH.
! - < EXCESSIVE TIGHTENING MAY CAUSE THE CABLE
BER % / b @ TO BE DAMAGED.
HULL PLATE | 4. TIGHTEN LOCK NUT ).
STV Y
DOUBLING PLATE ds16l. N\
$ 36 10
5 |BAIL CR 1 TPB—1-08
4 %ASHER% SPCC 1 TPB-1-07
3 |ESAG T $S400 1 TPB—1-04
2 |Ged ! $S400 1 TPB—1-02
1 | BREMAR 55400 1 TPB—4-01
i ) % N RERE 5 B =
ITEM NAME MATERIAL Q7Y DWG. No. REMARKS
o 140l/0B T.YAMASAK ™ TFB=5000
14/0ct/08_TTAKENO seERERSY (SR
WROB 3 /0ct/08 R.Esuni TR
SCALE MASS 1108
1o ™13 % WE THRU-HULL PIPE No.5 (FOR ONE CABLE)
DWG.No.
(2002-010- H QUTLINE DRAWING

FURUNO ELECTRIC CO, LTD.




FURUNO® 8 | 3 | 4 | 5 | . [
- - 2 1 sV IAKRORESEE2S mm T,
B & 7 A 2. 5V VAKOMBINK (BXEEHS) BROKSTPG3 70T,
FORWARD #1 (TableD y . . - - g s 4o -
B4D DIRECTION S 3 EFHEOR., sV I/ THAMEREE —IC7EB5KkIC (M5O LTRIO,
THEES (mm) | AE (mm) 4 MESY /EMEICEET 2R MEMEAEOEMOBERL1°LA
Dimension Tolerance ELTTREO, Efel KEFAOEMESY 70T 7Y IREKREEL®
| L <50 £15 LRORETETICABE L TR,
o | 0<L <100 2.0 S, Gl - BEORE. TABLOLHEIREZTMY I UL RED
) N ‘ 7 100<L <500 3 “Eff7 IV YT ERTEUMITEOTREO,
| 6 ZEROR. EZRATEZZERLABOKRIOEEL TRT O,
‘ O e 7@y M3V IREKRICEZZTHROMITRE O,
@\ ‘ ™ 8 EENDTELZRIERLIDEY T,
‘ Note 1. Nominal thickness of the casihg is 23mm,
% 2. Material of the casing is KSTPG370 accepted by NK (NIPPON KAIJI KYOKAD.
@\ ‘ 3. The transducer tank should be welded flush with ship’s hull plate.
T | 4, Orient bow mark of the casing in parallel with ship's fore-oft line
2O and the top of the casing in parallel with water-line to an accuracy
o of 1 degree or better.
% ﬂ J. To avoid distortion by heat. Put “FIXING FLANGE"
@ o (without transducer) onto casing while cutting and/or welding.
A A @ a @ @ 6. Do not paint transducer face.
T ] 77& @ 7. Fasten the tightening nut until it touches the tank.
| BEIR 8, Table 1indicates tolerance of dimensions which is not specified.
| | HULL PLATE
T~ \ !
@\ % | ; ‘
| A _
| | “ 13 | BAXIL CR 1| TWB-1009
L LBAZE _007-
‘ | —, — 10| hRIsFAR SUS316L | 1 | 65-007-6006
W Fy b _007-
$195 \ SOLDERING DIMMENSIONS 10 | fxsy b SUS3I6L | 6 | M10
! DECIDED BY SHIPYARD. O X B
o0 | 3 9 QPRI{,A%EWASHER SUS316L | 3 |M10
—5@;@\ 8 FLAT WASHER SUS316L | 3 | MIO
] 7/ ﬁ)él\?g PLATE SS400 1 | 65-007-6004
EPOXY ZINC RICH PRIMER
AN =Y
6 SP}A\CER SGP 1 | 65-007-6003
EPOXY ZINC RICH PRIMER
N ES
S SPRI{\II:EGEWASHER SUS3IeL | 6 M6
4 | RETEEAL b SUS316L | 6 |M6x20
TITvy
3 | P0G Flance $S400 1| 65-007-6002
EPOXY ZINC RICH PRIMER
5T A =3
FORE-AFT LINE o A a KSTPG370 | 1 | 65-007-6001 ﬁ'&ﬁ%ﬁ?ﬁﬂmm
EPOXY ZINC RICH PRIMER APPRIVED MATERIAL
K2 K3%3
L | A ®hucer 1 | Ds-820 NOT INCLUDED IN MASS
& I B M & wm =
- ITEM NAME MATERIAL [ Q'TY | DWGNo. REMARKS
Evasa | e /g TYMASCL | S ME - DS-850
- %h N
10/Apr/2019HMAKT | A MES > v
WPRIVED 12/ Apr/2019 H.MAKI DS-80 [ 1X 52T B AL
SCALE FASS Hy [ EBEEZRS 2R <
/3 3 "R eSS s W HULL UNIT
MM CTRATTOE [ 6500760065 TRANSDUCER INSTALL ATION
1 I 8 I 3 I I

FURUNO ELECTRIC CO., LTD.


hmaki
タイプライターテキスト

hmaki
タイプライターテキスト
12/Apr/2019 H.MAKI


FURUNO

D-17
3 4 5 1 6
NOTE
16 I RER AR YA, N
34 SGP 2 BERAMEIBRIPF e Wysk o EBATEZ Y,
3. NT. AREE YL 73 BITITLTE M PRIST
v 1 -
3 8 7 Biro:r, R
1 BOW DIRECTION 4. BNEHADMI7L-0%F o Lwd 1KELENTIT
> EEF YT Frv7° TN BEICEFITIT
ANBAL B (R ERATI(FB Tk,
% ) 5 ASEBIY B ER IR HIT (010~ 92042/% )%
2 36 BRI T 30, 4
/l 6. BEMFT-X oK IBAETEHE "FORE "7~ Ve FEER
| NN SSSSSSSSSSSSY L ASsSssSSS S SSSSSSSSSSY o LT Fof — BRI G o BRATERE T 1 AN T3¢k,
\ VISILIIILIEIEIIIII IIEIIIIII I 7. BBEF@HeXKF@Lo FATRATEEEIL £ 1°RNIITIL)
Y \ EEFT-X L BT T3k,
\ ] I. 8:RISING ANGLE OF SHIP'S HULL.
\ \ NOTE & 2. DECIDE PRINCIPAL ITEMS UPON DISCUSSING
\ \ @Q ' 3 WITH SHIP'S OWNER OR SHIPYARD.
\ e ’ o 3. IF NECESSARY, NET PROTECTOR AND PROTECTION
\ / | TANK TO BE MADE BY SHIPYARD.
\ Vil 4. ALLOW ENOUGH CLEARANCE AROUND
. T THRU - HULL PJPE FOR EASY T/IGHTENING AND
S 4.5 ~ SERVICING.
15 BT (SS41) gj: / : §. MAKE A HOLE OF 10 T0 20 MM IN DIA.
NET PROTECTOR ™ RS s % N W FRER S (SS41) ON STERN SIDE TO ALLOW AIR TO ESCAPE
\RJ@ s | Y| /  NET PROTECTOR FROM TANK.
AL v Y - WHEN WELDING THE TRANSDUCER HOUSING TO HULL,
1 » l ~ CONFIRM "FORE " MARK.
6. FORE - AFT INSTALLATION ERROR SHOULD BE WITHIN
¢ FoL) 600~ 900 A N
ea FROM KEEL 7. CUT THE TRANSDUCER HOUSING SO THAT THE FACE
OF TRANSDUCER 1S ALIGNED IN PARALLEL WITH
THE DRAFT LINE. (WITH IN 1 DEGREE)
: BRI T HL
x-7 1z DﬁBuzg Pﬁ‘fﬁ SMal / DOCKYARD SUPPLY
"FORE" (o A A
A
MARK 11 HI\EX.NUT (MB) | SUS304 8
/ N KA
r\\ 10 | $PRING wASHER(MB)| SUS304| 4
Z] ¥ A &
7\ PRﬁCIPAL ITEM 9 | FLAT wAsHeER (M8) | SUS 304 4
_HEEE F 7wy (FU8
= g‘;oiﬂec?w m 8 | A a7 wasnir \nowi. & P.C. 4
SlF-Los N R FE A
- ¥ S B8 Frow xell mm 7 | SPRING WASHER (M10)| SUS304| 2
= W ~— -
o~ ®X H N HRALKN
S PROJECif-/NG mm 6 | HEX.BOLT : (M10x30)) SUS304 4
WA K RE | & A BAF s |[SEEREBET 1 | TFB-5000
IZONTAL -
g ' g(;ﬁg)’?/ON :'?Ef’?UNNING ET R =
PROTECTION 3 | SeNcer SGPaoA| 4 | T-606-03
TANK WEFBRITTF Y
0 T T _
210 40 1(80) 2 | TRANSDUCER FixiNG FLANGE| S S 41 ! |65-003-9201
290 Fir-x ]
/ rﬁu%gucm HOUSING S§ai 1 |T-604-01
940 & 2 E3 W ' [E B F3 B E
q q 0 ITEM NAME MATERIAL QTY DWG.NO. REMARKS
DRAWN . 1 TYPE :
O3 v T AMAA L : DS-781
CHECKED , ! 3
OA P w0 Tk o RIS > 7 (ZEHE)
APPROVED R DS-80 !
(g on Vo DS-70 ! L&t 33 1
SCALE MASS APPLICABLE T0; 1 BLOCK NO. NAME
] kg (MODEL) | SEACHEST (PROJECTION TYPE)
DS-70 OWG N0,
C7222-T05- ¢ TRANSDUCER INSTALLATION

FURUNO ELECTRIC CO, LTD.




D-18
iR/ HEEFIR NOTE /INSTALLATION PROCEDURE
1T @AY FneEHs TERLEVSE, IHAOHE RGBT /RAABY 2T, 1 D0NOT CARRY BY HOLDNG @HANDLE, TO PREVENT DAMAGE TO JOINT.
ORATyY PEHLTOF - b AL TRVORET IV IE@T IV Y SEPARATEG@HULL FLANGE AND GOFLANGE ’SW\TH (DTRANSDUCER/ ® SHAFT)
(O EBRE/Ovy T MiE) 23BOT Dy 7CHRT 5, FROM@GATE VALVE BY REMOVING GHEX NUT.
2 QN8 ) seumcaEy s, Somoue 1 REoroRe 2 KOG AL AT DO A e
- s RV #EBT B, 1H DR - aOEY fit - 4 :
;}Q;m% éﬁﬁt fi oy .gm%i‘;‘i ;ﬁfm@ﬁﬁ%g@ iﬁ1 o OF@HULL FLANGE SHOULD BE ALIGNED IN PARALLEL WITH DRAFT LINE
M A5, BENMIOEERGE 554 5 e E— e LD %, gW\TH\N ] DEGREE&. USING A GRINDER OR SMILAR TOOL. FINISH OUTSIDE
| 3 %/7% (RBEREERKLADG BET 7Y Y0y -1E (AB) .@ F IO FANGE S0 THAT IT 15 SO0 "
: R T 3 APPLY KINORUSTER (ANTI=CREVICE CORROSIVE SEALANT) T0 FACE "A” OF @
HAxy VOBE. @5 - FALTOT 7Y IBEICRTS 5.
- ¥ ook HULL FLANGE_AND T0 BOTH FACE OF @® GASKET AND FLANGE OF@GATE VALVE .
4@——— 4 @ARTy PEOKET 7Y IICE<. 4 PUTE@®GASKET ONTO @ HULL FLANGE.
G - 5 @7 -ty TEORET 7Y ILHY 3, 5 FASTEN@GATE VALVE TO®HULL FLANGE. DIRECTION OF @ GATE VALVE CAN BE
_é +__E______ Fo bW TEASEBIBOMIONG, ATTACHED IN ANY DIRECTION IN 45" PITCH. ESTANDARD DIRECTION OF HANDLE : AFT)
I ® 6 x/725%@7 7Y Y0y - V& (BE @/ ATy OME. 6 APPLY KINORUSTER TO FACE B OF@® FLANGE AND TO BOTH FACES OF @GASKET
1 4%77 QY- b ANTDT IV IELRTT B AND FLANGE OF @GATE VALVE.
‘ 1 T @Ay b EE-FALTOI IV IECEL. 7 PUTG®GASKET ONTO FLANGE OF @ GATF VALVE.
8 @79V (ORBRE Ove 7 MIZ) 2@5— b AN TEERVMI B, 8 FASTENOFLANGE (WITH COIRANSDUCER / GSHAFT) TO @XGATE VALVE,
! 9 @Oy 7)Y /OB EL L £ED. QKL+ % ED TOOBERKER 9 FOR TESTING MOVEMENT OF ®SHAFT, RAISE AND LOWER IT AFTER LOOSENING
JJ L TH5BOYy T MALERT B2 BRAT 3, @ @8 HEX BOLTS AND HEX BOLT OF ®LOCK RING.
100 | CORBERESEZROMT 5, 1OFASTEN @HEX BOLT OF@®LOCK RING.
MEAY FLEBL.QBET IV IO~y Fxvy THLLBET 1 E%ERC(T)RN}}’/\]X%%%RHELYLTFULWE HANDLE UNTIL® TRANSDUCER
BRCHA TN D NOR EASAAu N iRl 1.2 CONFIRM THAT FACE OF TRANSDUCER PROJECTS 24mm.
LTOB 2 HRT 5. 1 3TABLE 1 INDICATES TOLERANCE OF DIMENSIONS WHICH IS NOT SPECIFIED.
13EHOTHELEIRT S B,
WET Ty M FOR FLUSH MOUNTING:
19 T L3~ 21 Ek 1 FOR STEPS w%m 12T), FOLLOW ABOVE PROCFDURE.
13 2 @AY FLEBL.@AY FLOLEEQDy 71y F OB RAISE@SHAFT BY TURNING GHANDLE UNTIL €OSPACER (24mm) IS

2
Q@Ax-Y (24mm) MABE COY T L ELRE R, 3 BT SPAOER BN GHMDLE D OLOGK ANE. D LOVER@® SHAFT
: 5 @ny FLEO0y 7UY TOREOAN YR @1y KA 4 CONFIRM THAT FACES OF HULL PLATE AND TRANSDUCER ARE EVEN.
¥ 4 BESMID > XERBEAE— 5> TOBE L FHRT 50
26 | ZSBERLEARL Nor SUS316L 1 | M8x30
ol | | 25 | B ARN Noor SuUs316L 2 | M8x30
mH 24 | PRS0 SUSS316L 2 | M8x30
" 23 | mBEL b Sus316L 4 | Mex20
! 22 | Sk EBsuer SUS316L 4 | M8
0 21 | TEFsuer SUS316L 4 |wm8
, 6 20 | ALVt SUS316L 8 | M16x60
fE )7 B A Y 2ol || |1 0 19| Qg7 NBR 2 | JSB2401-1A-P32
3 17 - o O-RING
FIXING DETAILED VIEW : | © 18 | Akt b JONT SHEET | 2 | Yooa—rs o
' — 17 | "Bt SUS316L 16 | M16 1m
N AT =W B@ — | é 16 | $REEsuex Sus316L 16 | M16
SCALE FACEB I ' S Bl & 15 | EiaxLt SUS316L 8 | Miex40
| N G | & 14 | BHZ228 ° C3604 1 | ysF8s01 15m
o My i i T = 13 | B rne sPC 2 | 65-003-9306
ATy b — _
3 % =T — |2 9 12 | B3 CR 1 | 65—003—9305
S AR ! 5 ~ 1 | Badld~? SS41 1 | 65-003-9304
— | A@ 10| ax=¥ SR 2 | 65—003-9708
o FACE A SPACER RESIN
+ — | 9 i v FC200 1 | 65—003—-9707
AR i 18 8 | BEaEes C3604B 2 | 65-003-9706
[<o] H | N = LO —
— S| A o m _ 7 | 2eunc stopper SUS316L 1 | 65—003-9705
~|2]|9° = ; S 6 | milstiarcisd SUS316L 1 | 65—003-9704
Ty Ty — | M 5 P SUS316L 1 | 65—003—-9703
: 4 | ARE” SUS316L 1 | 65—003—-9702
2 : A8 4R 2R 5E A7
fER ﬁ 3 L A VE oL KA 1 | 65-003-9701 CLASSICATON SDOETY APPROVED NATERIL
== - 078 5% 8 (2] 7+ it 4k 2B E
HULL PLATE D &r 0= 5 B 2 CATEVALE SC480 1 | 85-003-9711 CLASSFICKTON SOGETY APPROVED
570y I RUBETER BOW 1| EEEE DS—785,/820
e @D/ 2210 @& TRANSDUCEE‘: g2 B | %E /ﬁ w =
DOUBLING PLATE AND WELDING 3215 ITEM NAME MATERIAL |Q'TY DWG.NO. REMARKS
PREPARED BY SHIPYARD. x& D DRAMN , E
(HULL | PLATE VeV MAY 18, ‘06 E. MIYOSH DS-18)
CHECKED S \‘ BN 00 4o
a s (APPROX.)445 TAKAASHL T 5\ TREERES Y
. ° . \ gz 50 3
on ol oS E 2R E R
SCALE MASS +10% | BRd %#8%7, NAME
15 1" 750" | TUANSDUCER 15 0T N1ooED s SEACHEST TYPE (W/GATE VALVE)
DWG No. REF No.
" C7222-102-D *_65-003-9706-5 TRANSDUGER INSTA[LATION

FURUNO ELECTRIC CO, LTD.




FURUNO 2

3

D-19

i

A ; ”/ \

/ \
J )

FORE-AFT MARK

Mounting Procedure
Loosen lock nut ® with a wrench (hex. size: 50mm) and take off cap nut @ from 4

hull flange @ together with gasket ® and flat washer®.

(It is not

necessary to draw the cap nut completely out from the cable.)

Unscrew hex. socket head bolts@ (M12 x 32, 4 pcs.) by using a socket screw wrench 6
(size: 10mm). Separate flange @ and transducer D from hull flange @. Handle 7

0-ring® carefully so as not to damage it.

Weld hull flange® to the hull plate. Confirm that the "FORE" mark is orientated 8
to fore and alignment lines on the side of hull flange are in parallel with the 9
fore-aft line of the ship within tldegree. The hull flange@ should also be 10

horizontal within *1 degree at ship's normal trim.

Finish the outside of hull flange with a grinder to ensure smooth water-flow.

5 Apply kinoruster (Anti-crevice corrosion sealant) to face A of hull flange®,
0-ring groove on the hull flange, O-ring® and face A of the flange.

Fit 0-ring® onto the 0-ring groove.
Place transducer® into hull flange @ so that the alignment nipple on the

transducer face fits into the notch on the hull flange.

Settle flange @ on the hull flange.
Tighten hex. socket holts (0 with a socket screw wrench. .
Put gasket® and flat washer® on the top of the flange and tighten cap nut @

securely with a wrench (hex. size: 50mm). Screw lock nut®.
11 When running the transducer cable inside the conduit pipe, screw the pipe end onto

{ 129 B the cap nut (PS3/4) for watertightness.
! o HULL PLATE
— =
AN KAS 5 80
(8) RN sse/ '
. ) |
— R ‘ ',
B
< (@]
— It A
'S
| A
c |
i
¥ |
FORE-AFT MARK 10 SOCKET-HEAD SCREW | SUS304 4 | M12 x 32
] 9 SPRING WASHER SUS304 4 |12
/ 8 0-RING NBR 1 | JISB2401-1A-P75
7 FLAT WASHER SPC 1 9106
6 GASKET CR 1 9105
5 NUT SS41 1 9104
4 CAP NUT SS41 1 9103
D 3 | HULL FLANGE KAS/SS41 1 9502
2 FLANGE SS41 1 | 65-003-9501
1 TRANSDUCER DS-785/820
I ITEM % MATERIAL {Q'TY REMARKS
C“{&Efﬁ ‘o0 AN e - DS=783
Ot ool b L
APPROVED . DS-80 !
CAL) = K DS-70 : %5 b 95 % (Y
SCALE MASS APPLICABLE T0; I BLOCK N0, NAME
— 5.6 kg (MODEL) i SEACHEST (FLUSH MOUNT TYPE)
E7222-T03- B TRANSDUCER INSTALLATION

FURUNO ELECTRIC CO,, LTD.




D-20

FORE-AFT LINE

! 3 ! 4 ! J ! b
- 00 - WA EHR Mounting Procedure
1 GLoty 128 (REHLOTETOS, BOBERMDIO0MmAAT2EROCL) . 1 Loosen lock nut ®with o wrench thex. size: 50mm) and take of f cap nut @ from
ﬁ]ﬁ % 7'j_ |f:|j @%vyTHy MEORBTTIVIDDIT (T-TUHHEERARBEEL) , hull flange ®together with gasket ®and flat washer @ (It Is not
©A27y hOEEL @K vy Tty FOFABLTEL SL, 2 TJT']fset’:Srse%lr%et(o gggl?e:hﬁeizpbgll?sE;?ﬂlleate’al% 0:;2?2;335; k:1les'i)cke’c screw wrench
FORWARD 2 OMI2RARME KL FMEEIL GHDIOMMARER AT EER) | @ﬁ!}{%7 IvJE (size: 10mm). Separate flange@and transducer@®from hull flange@. Handle
DIRECTION OEBFEORETI 7V IN 8T 3, OF N L OERESL.E0YY THRELTH<. ) O-ring@carefully so as not to damoge It.
3 ORETTYIYERECEET 2, SOBYTORIGIENS L, 3 -é'lemlcol hull Féunlgl]e®tottne hull lect;]te. l[()ionfi\r‘r;] ’ilh%:c the 'FEIRlE' rfmr‘kuisl OT’ifmn:P?ted
L Bl v r . o fore and alighment lines on the side of hull flange are In parallel w e
Fiﬁlﬂféﬂ’(t% FEIRE f%%tmﬁ‘ kRoCROLERERONE-RESH fore-aft line of the ship within 1 degree. The hull flange@should also ke
I;KD ﬁﬁ’cﬁ'ﬁ&;mz Sl Lg; fTRERH IR 4 hForiZP?%ul wi’cthindil (;I_\eﬁr‘lel’e;\lut ship’:c_;hnor‘ml chC Pim"c th water—fl
- XK¥rRY CFTRBAKIKEET 3, (MMEREREUA) inish the outside of hull flange with o grinder to ensure smooth water-flow.
4 RERBELII(Y I -STH— L3 9 Apply Kinoruster (Anti-crevice corrosion sealant) to face A of hull flange®.
° . . 0-ring groove on the hull flange, O-ring®and foce A of the flange.
S ftB0x/745 (RBA%YERELA) *@RET 7Y YOI 7Y IE (AD . VY 6 Fit O-ring@onto the O-ring groove,
TERRCRST7 7V YE (AD) KBTT 3, 7 Place transducer @into hull flange®so that the alignment nipple on
6 G0YYIiEORETIYYEET S, the transducer face fits into the notch on the hull flange.
. o -y 8 Settle flange®@on the hull flange®.
/ ®E!H’EA®HIE:7 77IREBAG. (BE-7TH3@MET 7Y 09RO RY 9 Tighten hex, socket bolts@with a socket screw wrench.
FORREREHIL, ) 10 Put gasket®and flat washer@on the top of the flange and tighten
8 CERYFITIVIEORET IV IIELS, cop nut@securely with o wrench (hex. size: 50mm). Screw lock nut®.
9 ORERftER) MElfTy s, QEHTFT 7y IUMEHACREEEEFATIL) 1L hen running the transducer cabte Iside the condit pipe, screw
10 ©fary b OBSECEHTFI TV VI LEBL@ %v v THy M EHDE GHIS0MMR ¢ pipe end onto the cap nu or vatertighiness.
RHER) o ThABOLS Ty MEEALDELT D %ey Tty HAT B,
1 RSFT-7WRRETAHE. D%y 71y FEBOPS3/400EHAT AL,
<
FACE A
WEMERER WEMEEER

10 | SXB= oo SUS316L | 4 [MI2
(@)
AR ER ) b
- - © 9 éEI?K/E\'IﬁHEAD SCREW SUS3I6L | 4  |Mex2d
8 | Hixd NBR 1 | JISBA401-1A-PTS
7 | REE asker SPC 1| 65-003-9106
UL RLATE 6 | 2azyt CR 1| 65-003-9105
5 | w8t $S400 1| 65-003-9104
4 | Zzp it $S400 1 |65-003-9103
3 | EBEI 7YY (L) 155400 1| 65-003-9101
LB
199 -003- LE
o EGUJLEL FIUANGE KAS 1 65-003-9102 gﬁl—\%ﬁ%ﬁl SOCIETY
LB APPROVED MATERTAL
\M 7 3z 00
1| BEES DS-785/820
2E B % WM& %E | O & 3
ITEM NAME MATERIAL | GTY | DWG. No REMARKS
W ozt TYAMASAKI | [ ™ DS-784
e movone HMAT | A 5F MES Y v GRIAED
WD, 7 Nov/2016 H.MAKI DS-70/80 ! XZ R SR
SCALE MASS | EREEZRRZ3 %3,
12 95 11% HASS DS NOT TNCLUDE TRAnsoucer. | SEACHEST (FLASH TYPE)
M creep-Tos-E [ 65-003-9106-2 TRANDUCER NS

IALATION.
FURUNO ELECTRIC CO, LTD.



hmaki
タイプライターテキスト
17/Nov/2016 H.MAKI


FURUNG D-21

] 2 | 3 | 4 | S | 6

%1 (Table 1) R 1. 79vIQEMECEET 3R, MY -WEAE. KESANSHAEZIHIEMRE L TR,
2. SBRAXYHEABLA (x/ 7925 %, 79vIyQ@@ oy - 1@
TERES (mm)  |2E (mm) AAry VAOEE. 5~ FALTQNT IV IEICERL TREL,
DIMENSION TOLERANCE 3. 5= tnn7OERMIERETy tQoOvisigeEL T, £ QD BX
L<50 +1.5 Fy FQOEBE®R. Oy 754 2714 2B L TRECEDTTRE O,
4. 799 @. v 7 FOERAIACEIE. FOREY-s%28H833 L,
<
o0<L ~ 100 2.5 5. F— AN TOUIOHEAE 4.9%10° Pa OXERBRAINTOET,
A N 100<L <500 +3 6. 5-tANT@E. 90°Cy F TAENFALC MM THTT .
2 T 7. BENOTRAZERIOBY TT,
NOTE 1. WHEN WELDING HULL FLANGE 3) TO SHIP’S HULL PLATE, FORE—AFT AND HORIZONTAL ATTACHMENT
ERROR SHOULD BE LESS THAN +1 DEGREE.
2. APPLY ANTI-CREVICE CORROSIVE SEALANT ( KINORUSTER ) TO SEAL FACE OF FLANGE ) (@
AND TO BOTH FACES OF GASKET @& AND FLANGE OF GATE VALVE €D.
3. PRIOR TO SECURE NUTS @9, CLEAN BOLTS (92 AND NUTS @O WITH SOLVENT
AND APPLY LOCTITE #271 TO THREADS OF THEM.
] 4. ALIGN "FORE” MARK WITH BOW, WHEN INSTALLING UPPER FLANGE() AND SHAFT(®) .
(1304 5. PARTS EXCEPT GATE VALVE €0 IS TESTED UNDER 4.9x10° Pa PRESSURE.
6. GATE VALVE €0 CAN BE ATTACHED IN ANY DIRECTION IN 90" PITCH.
/@D 7. TABLE 1 INDICATES TOLERANCE OF DIMENSIONS WHICH IS NOT SPECIFIED.
@® % AR
- ! =N NT —_003— e
. il i b - | = 20| GATE VALVE SC480 | 1 | (st 7300005 | CLASSTCATON SocETY
égﬁwﬁgw PART N\ |/ | ZalNE RIC|E| PRIMER APPROVED
T VS
%% ul 19 | AR Sranp BRASS | 1 |JsSF8801ar15
9%, @\ ‘ | /@ 18| izt JOINT SHEET | 2 | JIS 10K65A1.5mm
::%‘,::3 :ﬂ N 17 | Q487 NBR 2 | JIS B2401-P30
= ||| UE |
| | 1007 16| BE < SUS/NBR | 4 M4
4 ‘ i NANFFER)N b
7\ SCALE E ‘ [ tz [ s 15 ﬁ?—:i;:;gc. SCREW SUS31BL | 4 | M4x16
8 - N
i © 14 SPRINGEWASI-!ER sus3steL | 5 | M8
[T ) ~| 13| REPAHE LA SUS316L | 5 | MBX30
| — /J U 2| &2 12 | Bt SUS316L | 4 |M16x60
3 ' | o 7| % N ED
g - — u - ’ﬁfi*i*fi*i*ifi*i*i I ‘ - I — N ~ 11 SPR”\%EWASHER SUSS16|— 8 M16
. “—Jrm | \Lﬁd —— | 10| 2zt Sus3ieL | 8 |M16
. (_\J T | ] 9)X19(1 9 | BpawNt SUS316L | 4 |M16x40
5 T | =
1 ~ i T 8 | BE - SPC 2 | 65-003-9306
_ N —~ ! 7‘7 A lT P |‘ — —
N_/ 5 o 1o EJ:L } ﬁﬁ o 7 | ALY CR 1 | 65-003-9305
N 0 i - Oy 7)Y —003—
% S8 6 | FARiG SS400 1 | 65-003-9304
2 ~ Ve 7 b —003—
. | o 5 | &%t “ SUS316L | 1 |65-003-9303
- = 4 | ZRE& SUS316L | 1 |65-003-9302
(20) (APPROX) 348 / 4 BE7 7YY BRETH
3 | FLANGE KA 1 | 65-003—9301 | CLASSIFICATION SOCIETY
X8 A ?175 RUST PREVENTIVE OIL APPROVED MATERIAL
- =T
Wy 5 A HULL PLATE #180 2 EQ%D%ECER CABLE °11.8
5 FORWARD (SHPYARD SUPPLY) (HULL PLATE) 1| BREe 1 DS—785 /820
DIRECTION ST) Y TROUBERERICDO T EMF—T I‘%E%I EI\'IAI\?I": ng\TE%AL %IT‘Y DC ﬁo R#EMA%KS
DRA
DOUBLING PLATE AND WELDING M 95 May/201 T.YAMASAK] ™ DS-786
PREPARED BY SHIPYARD. CHEDKED 25 Ny 201 HMAK B o Lo TRESEES Y 2
AR 5 s May/2011 Y.NISHIYAMA DS—70480 . EEREERY
SCALE MASS 0% | &} 2%, NAME
FORE—AFT LINE FORE—AFT LINE - 1/3 | 40.0 “g RlEAFAaE /0 TRANSDUCER TRANSDUCER TANK (SEACHEST TYPE W/ GATE VALVE)
" C7222-104- H — 65-003-9306-6 TRANSDUCER INSTALLATION

7 ; 7 ' 3 ' ' " FURUNO ELECTRIC CO., LTD.


ynishiyama
テキストボックス
25/May/2011  Y.NISHIYAMA


FFURUNCG D-22
1 ! 2 ! ! 4 ! o) ! 6
c47 APPRUOX.
(160> &1 TableDd 32 1, 79V Q) AMECEET 2. WE-MEFE. KFESEOZEMAEER
| | —— — H1EBARE L TLREE O,
i 0y N /'\I NIRRT =<, 8} S —
N (o) e Dmereion | Tolbromte 2, BRAATy bTBI 121%, 7“711@@‘0){ VAL
& LgSO i].-S ﬁR’T‘y F@ﬁ@\ 717_)11/\}117@0)7 7yyﬁt\-ﬁ?ﬁljz<7‘té’(1\o
~ ANLE GEBVREE) 50<L <100 5 3. 79vI@. v 7 t O EARNCEE. FORER— 728832 &,
3 T00<L 2500 3 4, K-wArT €. 90°Ky F THENFAKEMTETT .
T TP 5. EENOTEAZERIOBY TT .
NOTE 1 THE FLANGE(3) SHOULD BE WELDED TO SHIP'S HULL PLATE, FORE-AFT
AND HORIZONTAL ERROR WITHIN 1 DEGREE.
2, APPLY LIQUID GASKETS TB1121 TO THE FACES OF FLANGE® (3)
o BOTH FACES OF GASKETA9AND THE FACES OF BALL VALVE@OFLANGE.
. 3. ORIENT “FORE” MARKS OF FLANGE(® AND SHAFT(® TOWARD FORE DIRECTION,
4, BALL VALVE@D CAN BE ATTACHED IN THE ARBITRARY DIRECTION IN 90° PITCH,
.= 5. TABLE 1 INDICATES TOLERANCE OF DIMENSIONS WHICH IS NOT SPECIFIED.
W a5 A
FORWARD >
1314 DIRECTION o1 | BAR S45C 1 | 65-003-9307
— 7Y8Y19 K= NN T B 65-003-9801 | BBARER
i ) 0| ZNE eith Pruver PEDTS 1T sk es) | detnves o
(EL | 3 19 | rine R R AND 1| JIS F8801ac15
% = 18| Zake " JOINT SHEET | 2 | JIS 10K65ALSmn
D ] 17 S—E\Iﬁf NBR 2 | JIS B2401-P30
16 %AES,ER * SUS/NBR| 4 |M4
- . 15 gg@g@f‘@@ SUS316L | 4 |M4x16
& - 14 él}’glﬁGiWAgHER SUs316L | 5 |M8
13 | 2RSSR SUS316L | 5 |M8x30
. = - 12| mvt SUS316L | 4 |M16x60
5 w8 5 @ EEL MG
o FORWARD 11| \VasiEr Sus3ieL | 8
| & PIRECTIEN 10| g7t SUS316L | 8 |M16
i = FORE-AFT LINE S | BA&TN b SUS3I6L | 4 |M16x40
- | of = 8 | Bz SPC 2 | 65-003-9306
|| " 7 | 23Tyt CR 1 |65-003-9305
GASKET
| 6 | e’ SS400 | 1 |65-003-9304
5 H L 1) S A& SUS316L | 1 |65-003-9303
o 5 (th . ‘ 4 ELZN‘{;E‘f * SUS316L | 1 |65-003-9802 :
S | an > FORE-AFT LINE 3 | BB 7Y KA 1 | 65-003-9301 | (LAGHEATION SOCIETY
! ‘ RUST PREVENTIVE OIL APPROVED MATERTAL
! A\ % % & _RBA 2 | 7RaNSDUCER cABLE #11.8
— T A\ \ VIEW A | BEES 1 DS-785/820
ih @ BOESIE G B =% R T E THRE = FE
3 107 ‘ A HULL PLATE (SHIPYARD SUPPLY) ITEM NAME MATERIAL |Q'TY|  DWG.NO. REMARKS
3175 57Uy 5 RUBEERL OV THBRE— N e TYAMASAKL | 1™ ps-gs4
5180 DOUBLING PLATE AND WELDING OO e HMAT | B MESY 7 (K= ANTR)
(HULL PLATE) PREPARED BY SHIPYARD. O ma0z0 nuak | gy | B S8 )
Wy M W TRANSDUCER TANK (W/ BALL VALVE)
M cress-T-a [ 65-003-980G-0 IRANSDUCER INSTALL ATION

FURUNO ELECTRIC CO., LTD.


hmaki
タイプライターテキスト
15/May/2020 H.MAKI


FIII!PIIG

D-23

110

90

4—A

(100>

a0
+‘¢
A\

4-M3 mftaL
SET SCREW

(+y to E2Aft
VITH NUT & VASHER

RECEIVER

-3, 33+0~+10mA
-

o
o e'=. (-10~0~30KT)
(RIBELR 1000)
4-05.8 B
SET HOLES
RV Ay bR B
PANEL CUTTING
A REH
A VIEW
6 Do e 1
5 ) PLASTIC 1
4 7-2AK &
O ;
e :
1 & 1
[=] Pmn N
R i T fhreadh e n® mm,_mii “mﬁq
o T YAUASAK] ME = _gg
Jun.2701 Y, KIMURA 7+ 0 74EmeE (A2 UFARD
T
WV 1/2 1,2 kg ANALOG DISPLAY (FLUSH MOUNT)
T C7213-602-C OUTLINE DRAWING

FURUNO ELECTRIC CO,LTD.



EEEE 1I.I === ) . D-24
| | N
+
: 5=l
4
5
6 4-M5 mftnL
SET SCREW
+v b E21t
90 (V]‘I‘I-INUT&VASI-ER
a0
I
e & RECEIVER
(RER 100Q)
o o -3, 33+0~+10mA
. R Q B
_¢_ @ . AC100~115V
_ S
\ 4-95.8 Bft5R
SET HOLES
RxWhy bibk B
PANEL CUTTING
A RBEHX
A VIEW
6 DEIAIi.PlfTE 1
5 iy PLASTIC 1
4 -AK &
R 2
2 2580 ALURTER 1
1 i 8t 1
=] Pmn N
R ‘ﬁ?n T NAME % HATER[%. illo' TYi m,_uéi “mﬁq
el T. YAMASAK] Mt = _gg
R ot Y. KINURA B 50 ERE (S EAR)
B v
TN W - ME ANALOG DISPLAY (FLUSH MOUNT)
"0 (07213-G03-B OUTLINE DRAWING

FURUNO ELECTRIC CO,LTD.



FIIRPIIO , 3 D-25
I I N
x1 TABLE 1
TEES (mm) | 2% (mm)
DIMENSION TOLERANCE
Q< <30 115
50 <L <100 125
100 <L ¢ 500 13
’ b mix
L-p17
FIXING HOLES
o A= wl
/SN PR\ L %r*
N / \/ v r j\ /
< \ \
[ [
e 2N
/\ Y /\ N
2 Q >
SR >
% ] | I— ‘ %
& C__—_J I -3 [ I |
e _® ___— ) L
17,4\777%*777‘L“7J} \..ll \ 7
h+8
TERMINAL AR 7 — A+ (M6)
NAMEPLATE /’/_/_—-—»-»——~\‘\‘\\\GNDTERMWAL
hd > -7 1802205 ~_
/ AN
*ﬁ& (D/\'l \\
/
S @ / \\
ToR I, \
ol ! \
Hl| | B 1 B :
| | i
| | |
Q| |
= /
\\ /
/
A \fb, Q}/
+E \ = B 7
I

NOTE

1) BEREFTELEGERLICK D,

AN FIXING DIMENSIONS P

1. TABLE 1 INDICATES TOLERANCE OF DIMENSIONS WHICH IS NOT SPECIFIED.

CHECKED

11/May/2020 H.MAKI

"™ 91-200-3/5/5W

B 7rosiERE (BEER)

C/247-G20- B

XG05-12010-01

JPFROVED 13/May/2020 H.MAKI l T
;;GMN 1/3 " 58 *ﬂj"m WE_ANALOG INDICATOR (BULKHEAD MOUNT)

QUTLINE DRAWING

FURUNO ELECTRIC CO, LTD.



hmaki
タイプライターテキスト
13/May/2020 H.MAKI


D-26

E=GBR % EE &
! 0 ! 3
%1 TABLE!
TERA(MM) [NE(MM)
DIMENSION TOLERANCE
CL <50 110
0 <L <100 25
100 <L £ 500 13
(136>
16
AR
4-¢12 B
1 FIXING HOLES
'|_ -
J_ -

$250
I
I

#E
1) BERITELERR K& S,
2) miEMIORIvh 2 EROZ L,

NOTE

1 TABLE 1 INDICATES TOLERANCE OF DIMENSIONS WHICH IS NOT SPECIFIED,
¢, USE MI0 BOLTS FOR FIXING THE UNIT,

261

-
( )

7 mF (M6 \ZT B 1R

GND TERMINAL NAMEPLATE

T

RN o8 /ct/200 TYAMASAK]

CHECKED
28/0ct/2011 HMAKI

L™ 51-p0o-2

¥ yrO ST (BEHER)

| w20 Y.NISHIYAMf\m7 DS-30/50/60/80 | S T
WE 3 M 58 W ANALDG INDICATOR (BULKHEAD MOUNT)
Mk 07036-631-8 [P xG05-08026-01 OUTLINE DRAWING

FURUNO ELECTRIC CO, LTD.


ynishiyama
テキストボックス
1/Nov/2011  Y.NISHIYAMA


D-27
%%E%%% | ) | 1

Eftoc FIXING HOLES
6-$5.5 (910 M) SPTTES
[ [GND TERMINAL
= -
2 - — -ef i §
S S
(]
y R
RRELR
NAMEPLATE
10
18 88 20
i CUTIN T £1 TABLE
1) e st ENENE g, U DMENSIONS —
2) Bl BMSMR YR RO 2 &, TERAIN BEmn)
- 0CL S50 [ *5
SOCL 100 | 225
1, TABLE 1 INDICATES TOLERANCE OF DIMENSIONS WHICH IS NOT SPECIFIED, T00< L < 500 13
2, USE COUNTERSUNK SCREWS M5 FIIR FIXING THE UNIT,
W ot/ TYAMASAL | _ L™ F-p0os-]
et | —lr——— ¥ Pr0JETSE UBAER)
D w011 NISHIVAMA. | 1S-30/50/60/80 | 5 [
WE g M g0 M ANALOG INDICATOR ¢FLUSH MOUNT)
Wb c7036-Gog-B |"™  XG05-08009-01 OUTLINE DRAWING

FURUNO ELECTRIC CO., LTD.


ynishiyama
テキストボックス
1/Nov/2011  Y.NISHIYAMA


FIIRPIIO D-28

| 9 | 1
&1 TABLE 1
L\FE1R TEES (mm) | 2E (mm)
NAMEPLATE DIMENSION TOLERANCE

0 <L <30 11.5
o0 <L <100 12.
100 <1 < 500 13

7 — Al F (M6)
TERMINAL GND TERMINAL

AR (RE : 1/6) BE (RE:1/6)
CUTOUT DIMENSIONS (SCALE: 1/6) REAR VIEW (SCALE: 1/6)
R
6-¢55 (910.5M7)
FIXING HOLES
(COUNTERSUNK)
5=
17
| |
| |
3 J o _ s &
N | | - s
[ O |
10
(18) (88) 0
e
1) EERETERERK 112K B,
2) BffcxxYo5:ERDC &,
NOTE
1. TABLE 1 INDICATES TOLERANCE OF DIMENSIONS WHICH IS NOT SPECIFIED.
2. USE CONTERSUNK SCREWS 65 FOR FIXING THE UNIT,
R e TYAMASAKL | i _____ ME £ _200S-1W
D emecsots HMAKL | L 7 rosERE CRARR)
RO, 1Dec/2016 H.MAKI l Hht
E g3 [US 36 G WE_ANALOG INDICATOR (FLUSH MOUNT)
Wb ooa7-619- A [ ¥o05-10011-01 QUTLINE DRAWING

FURUNO ELECTRIC CO., LTD.



hmaki
タイプライターテキスト
22/Dec/2016 H.MAKI


FURUNO

2 ] 3 | 4 | 5 | 6 S—l
*1 TORIVIETRERS
AL THECAS AL Son. gllLéITJ/KL INDICATOR/ IZTHILERE )
43EES2 DISTRIBUTOR “--LU 1®FE%E T 1 DISTANGE INDICATOR , |[;’](;/Iﬁ\i ?ﬁS}ﬁTORI
- Py el | ITERMINAL Box | aspe | DS-8301
FIERER U =] | MJ-ATSPF §  u1
N DS-801 1 DS-802 %2l MJ- ATSPFO09, 24 ' |
DI W | TERMTNAL 50X ; | — . et o G Ehi o
-ATSPF *3 y-A7SPF0009, 2 -802_ T8B! B2 T 23 Bl 208 guzas
A 1 on T —— i ) TTYCY-4S, NAX. 150m Oy {7]DSP-Tx-H OP1-H[13]~— qIL\I_I_T_Tlc_Y:@JﬂAx_-E_Om {Lll—h__g ____________ % YEL oe—d4K3<ippp  TUARER |
-8 > 2 P 7+ BLW 7] t P ({2 DSP-TkC 0P1-G[14]- -3 P -4 2Ry grN P 4<ro-g  DISTANCE I
RD-A >3 VR 3] - RN DSP-RX-H 24V+ (H) [15]-—-3 0 TR HEG <= 72 R ++4-<5¢ 24y-p  INDICATORI
RD-B > 4 2 KU GRN 4] S, 4] DsP-Rx-0 24V- () [16 | B ] I=6]-————== -50a  BK e DS-840, :
20V-P > 5 7h RED = 5 5 |PWR-H * * X7 < Fa
vise P I L I > P OP2-H[TT— ¢ TIYCY-45, MAX. 150m iz ;'n%s ~=9 f ) | M 6P| o I
FG'>7 o 2 $ TRMT-H 0P2-C[TgL ——kjt+ P ——— @t lp | 2 q--T------l--Mifgsprms " T ———43-< 1< DIM |
92 I NI-AGSPF 3 Jy-A6SPFOO13. 2m _J 4 P TglRiT—c 240+ [19F -~ 4 5 _ DITTO :DS /55| _(d——E ———————————— Ja Bk -——U:<z< aND I
P-ON> 5 Fh  RED — 9] J *4 ” 240-(0) 0~ by (S SE25/FE2 ahe il ! <3PSt :
ovi>6 74 BL 10 SRE T 10 S A<iPSH2
N 7 _QFE(C 1_5 uﬂﬁ'l':%"rr *2 l *1 _ - - |
grlwg i; 5 n gﬂl % ————— a T+——f-:£'1 7]D ! ANAT—H [T — -y o TTYCY-AS NAX. 150m 7 0 4735738 T 222 SVON |
P 3> - R o D§0325/F25l ANAT-G 7] ——Jt+ P ) QNnggAw%ggOR s AN -
PSW2 > 4> - | L= (oo Etg}—gi A ) L L Zs;‘
= 1V-2sq. ' SERE T -C[4] RANGE N1 1ok
! K L 2 i | T TTYGH-AS WA, 150
=1V-2sq. _L'al DS- SE25/FEZ5I ANA2-C[6] —— i1 3P ) Bt
L Goov__ " | FLG2-H[T]——f DITTO
FLG2-C 8] ——kfi 4 P )
| IO 74O BEEA (3 3~10D
e C1-630 A %::@:IU “““““ ANALOG VOLTAGE S1G. OUTPUT
182 £l JUNQ TON BOX 1 18 ANAC-H[TTF——F+ _TIYCYS-1_*1_ 7F B J &t 51 (4~20mA)
100VAC-U () [TH10) TTYCY-4S 5 aYa B RTa TTYCY-4S p.m.ﬂ 151 TRX_TX-H DSP2TRX)  ANAC=C[T2l —— )_IP_]' ANALOG CURRENT SIG. OUTPUT
100VAC-V (C) [2 A Py 42 P A [16] TRX_TX~C (DSP2TRX) o Ij
EQ{E% : N [ANEryiEAa) [ 171
. . 183
TRANSCEIVER X HE = T 17| TRX_RX-H ol
UNIT TX-C[4 Y P OTHTY XX P i~ 18] TRX_RX-C tggggg } ZL--F JJ--ILYQY—S-‘-&——— fAAE(5 S (A, 200P)  CONTACT SIG.200 P/NM
= 2
DS-810 RX‘HE A e Tp T TTI9|100VAC-UGD  L0G200_2-H[—f ;r_f———TLYQY—S—‘—’ﬂ————ﬂnH (H:5. 200P) CONTACT SIG.200 P/NM
RX-C [6 1t B {20/ 100VAG-V(C)  L06200_2-C[4} -+
65P6020 KCP) | s l_—"u | tggjgg gi__%JU__JLYQY_S_Lﬁ____ FAF2(SS (34, 400P) CONTACT SIG.400 P/NM
— 6
Liv-omg [EC61162_TX1-H7 - Jh_vvrp ——IDCS=L X 1ee 61162 (0UT)
~2s0. IEC61162_TX1-C[8} —+4
b | NAX. 400m l 1EC61162_TX2-H E--?—FJP ——IDOYS=L X jee 61162 0UT)
2 h ! IEC61162_TX2-C[10} —+ 4
= il . IEC61162_RX-H[TT} —F JB—f———TlYQY—S—‘—*ﬂ———— IEC 61162 (IN)
~8sa. IEC61162_RX-C[12} —+ 4
NE D o= = LOGALARN-H 13- — - DPYCI. 5 BEA =5 (R PONER ON SWITCH(CONTACT SIG.)
SFEE EE Z= LOGALARM-C [14} —+ - —
o
'S = spsono |
§§% § 8% g oS, [ 65P6010 (JPW)
s oo T84
£= 200/220/230 VAG DPYC-1.5 A W)
Sa 1¢, 50/60Hz 5—12] (V)
5 I
$8 *1
~ = IV-2sq.
FORE  AFT
ERRAE
TRANSDUCER  DS-820
3
* 1) ERFTFES,
x2) A7 ay,
* 3) ARV AFITHBITTERGEH,
*x4) H—TNHY 5V TTT—RT %,
DRAWN i TITLE
NOTE 17/Nov/2020 _T. YAMASAKI DS-80
*1: SHIPYARD SUPPLY. CHECKED 3 . — o N N
2 OPTION 17/ov/2020 H. MAKI Ry ISRE—FAY
' ; APPROVED _
%3: CONNECTOR PLUG 1S FITTED AT FACTORY. 19/Nov/2020 H.MAKI HEGRE
*4: GROUNDING THRU CABLE CLAMP. SCALE MASS ) NAME DOPPLER SPEED LOG
g
DWG. No. REF No.
07247-C01- Q INTERCONNECTION DIAGRAM

FURUNO ELECTRIC CO.,

LTD.



S-2

‘al1°0d JR.LI3ITTE ONNINS

WNYYOVIA NOILOANNOOYHIINI -~ 3 -c00-Lverd ool
E ONILL3S 90d 40 NOILYOIJIQON S3YIND3Y LNdINO T¥NDIS : €
9071 034dS ¥3A1dd0Ad gy, SVl 105 ‘NOILdO :7*
A=A . . NE3
HW*H*._I“MM* IIIII |_. IIIIIIII IMVIN'H 0202/des/8T GaNONAdY A1ddnS om,;n_:._wﬁwz
— 2 "H 0202/90S /L1
AOA—AYELCd ws) |m|||||||||dz&&mmmm%ﬁw%w@w ow,gmﬂewmﬁgﬂ_ummmw Mm x
08-Sd CREALF (T
3IL1L _ NV CREEHOHE (L *
| | S
————————) ————————
| oL/ 5 %e | _ | | _
| —— OVAOYZ-007 _ | — — OVAOZI-001 _
“%zm _ HOLVOIONI | “%z _ HOLVOIONI |
| nsz/ SHE | wa D0TYNY | | hsz/ 5YE | i D0TYNY |
si/sgssq | wERendL || aryerssq | wELmADAL
IIIIIIIIIIIIIIIIIII -
4INNIA ¥Oo4 TIvLdd B FE S ACEE _/L_I
i _
INd1N0 HIS INFYINO BOTYNY a7 1
(Vilog~) CRWE L O L -|_.@|:|MMW_H$ H-OVNY
IndIN0 'BIS 39VIT0A BOTWNY  _ * LTy
(AL~ e ) EHHABLO+L  1SOML -
I
||||| 28] 9-2914
ollg” EP_W_HH Heold
TH-————— @h_l_l 9] 9-zvy !
|m———————— - YAs] wony
| ¥ og© N 1% _
| —~ -
—_———— Q%||q o~ 21y 9-1974
OVAOYZ-007 ! r 1 R —— e ° ; ~_ T @Em_uM Wity
/SH-00} -grgrgg ———=—ll=———— T M g/z-00z-1sEl T 6 A e ot
||||| e — I A MM itV ol
Lx “mm_s_s:mm N*!_ g=orad T LUg/M-002-18 1y Tosomr — By i S7=AOALL L _|A
el N i LA AL 108 KOLINS FoN | A [t [0709d59
| I Lee SR L | AOINATNISI]
|m—m | 2056
W|u“ 0614 [ B
——+ * tf———— e —
P ¢ , r % T-S0ATL
[E—— | _
i o [ _
L SR
-——— — ——— o
dOLVOIANI DOTVNY
FLELOLL
! v ! c ! A !

L
ONMAEMn=u


hmaki
タイプライターテキスト
18/Sep/2020 H.MAKI 


	SAFTY INSTRUCTIONS
	SYSTEM CONFIGURATION
	EQUIPMENT LISTS
	1. MOUNTING
	1.1 Category of Equipment
	1.2 Display Unit
	1.3 Transceiver Unit
	1.4 Transducer Unit
	1.5 Distribution Box
	1.6 Terminal box (option)
	1.7 Digital Indicator, Distance Indicator(option)
	1.8 Junction Box (option)
	1.9 Dimmer (option)

	2. WIRING
	2.1 Precautions for Cable Installation
	2.2 Wiring of Distribution Box
	2.3 Wiring of Transceiver Unit
	2.4 Wiring of Terminal Box
	2.5 Display Unit (Digital Indicator, Distance Indicator)
	2.6 Grounding
	2.7 Wiring Check

	3. SYSTEM SETTINGS
	3.1 Transducer Adjustment
	3.2 Setting of System Menu 2
	3.3 Checking the Interconnection
	3.4 Setting of Maximum Speed Range
	3.5 Ship's Speed Adjustments
	3.6 Setting for Analog Display
	3.7 DIP Switch Settings

	4. CHANGING AC POWER TAP
	CALIBRATION
	PACKING LISTS
	OUTLINE DRAWINGS
	INTERCONNECTION DIAGRAM


FURUNO ELECTRIC CO., LTD.

9-52 Ashihara-cho,
Nishinomiya, 662-8580, JAPAN

Telephone : +81-(0)798-65-2111
Fax © +81-(0) 798-65-4200

Pub. No. IME-72470-R
(REFU ) DS-80

ESF

(Elemental Chlorine Free)

The paper used in this manual
is elemental chlorine free.

- FURUNO Authorized Distributor/Dealer

A FEB. 2000
R :DEC. 21, 2011

00080889813








